Indexes

This parts Catalog is arranged for easy identification of
Genuine 'CASE Service Parts.” An alphabetical index 13
provided at the front of this Catalog to locate the major/
groups or assemblies, A numerital index at the rear of the
Cata[og gives the part numbers and the pages onvhich
they are descrlbed

Iustrations

All parts afe illustrated in “Exploded Views” which
show the individual parts.in their normal relationship to
each other. Reference numbers are used in the. illustra-
tions. These numbers correspond to those in the “Refer
ence Number” column and aré followed by the part
number, description and quantity required

Orders . b ’

* Orders should planly specify correct part number, full
description,’ quanmy requsred machine model and engine
model,. machine and engine serial. numbers, method of
shipment and shipping address. ”

Changes

When changes to the maching make it necessary,
revised pages for this book will be issued, The revised
pages will be issued with the same page number as those
they replace and the “issue” number and date will be
advanced

It is imperative that revised ‘Parts Book pages be in-
serted into their respective Parts Books as sodn as received
Failure to do so will- lead to confusion and defeat the

purpose of the book. -

®

s - Indented Description

Indented parts in the descriptive list are a part of the preceding.assembly or sub-assembly.

The quantlty shown in the “Number Required’* column is the number of parts used on a machine except where parts are
n this case the quantity shown is the number required for the preceding assembly or sub

indented. in descrlptwe list.
.assembly

REF DESCRIPTION

CYLINDER ASSY
SOCKET ASSY

PART NGO

55159
56208
55956
55957
56210
56209
45175

B36 BOLT -

28
29
30
31
32
33

SPRING

34
35 55889
% - 13 410
37 g2 4

Pgambbbbzr-]:

BOLT
LOCKWASHER

¥ !
!

4
-

104 F'IN cotter, 3/16"‘)(3’
STUD - ball, socket&cyllnder
4" xB/8"N.C o hex. . ..o . e 4
1/4" SAE. .. .. e e e

*

»

rear-steering-. . .. ...... a . 1

rearcylinder .. . ... .0 F. . .. ! 1
PLUG - adjusting, socketassy . . .. ... ........... e 1
SEAT : socket ball

- *

Terms “Right Hand’' and ““Left Hand"

-

The terms “Right Hand"' and ‘Left Hand” whenever used in this catalog refer to the machine as viewed when standmg behind

the machine and facing the “direction of travel

«

Al

-

N

@'

§SERIAL NUMBER

TRACTOR MODEL DESIGNATIONS

CASE MODEL 108, 110 and 118 COMPACT TRAbTbRS

-

-

\ ' .‘]f' s
ENGINE.MODEL, SERIAL AND:
SPECIFICATION NUMBER

ENGINE MODEL DESIGNATIONS

108 and 118 TRACTOR

A

C20123* {used prior to S/N 9747274)
SPEC. NO 19070_7 — TYPE 5135-01

C26661 {used S/N 9747274 and after)
. SPEC. 190707 — TYPE 5820-01

110 TRACTOR

C26662 ENGINE

\

SPEC. 220707 — TYPE 0631-01

SERIAL NUMBERS

*Service'with- C26661 engine and C25078 harness

When using this catalog, notice the reference to
serial numhers of various components noted here and
By referring to

listedd in the
correct serial numbers, proper parts identification
will he assured

description’ copy.




R

T

REF. -

’

9
10
11

12
13
14
15
15
15
15
16
16
16

16 .

17
17
18

18

18.

20
21
22

23 .-

. 24
25
26

2.?-7' -

28

o9

30
3
32
33
"33
34
34
38
36

37,
38

38
39
40
@1

A2

1)
7
3
4 -
5
3.
6
7.
8

”

PART NO. -
BR 390640
NSST .

BR 295962

BR 294606

BR 230927
BR 231055
BR _ 66768
BR ®sgs4s
221- 1013
BR 261038
BR 392548
BR .2059863

C 25709 -

BR,' 27750
NS§ ©
BR 391673

+ BR 391674
"BR 3816756

BR' 391676
BR 391669
BR 391670
BR 391671
BR 391672

,BR 295840 -
o BR' 295841

BR 298614
BR 392718

BR 270430
BR 390402

.BR 222114

BR 92659
BR 27803
BR 380419
BR 93630
BR 292260

- BR. 261055

BR™ 221696

BR 65906
BR 26828
BR 260933
BR ' 211689
BR 222351
. BR 222636
BR 93775
BR 93723
BR 93211 .

BR 222830
NSS

.BR 211778 .
BR 212286

187- 1508
BR 391406
BR 280005
c 27236

BR 299577

Printed in U.S.A.

BLOCK ASSEMBLY - short
BLOCK - cylinder, stripped
_BUSHI‘NG - eylinder
SEAL -0l weyurenn... .
BUSHING - governor shaft {used prior to code 756110911}
t {used code 75110911 and after)!....... P
PLUG - oil filler ....... e . e e . '

. LOCK - piston pin .-
PLUG - oil drain
CRANKSHAFT "...... g,

OlL PAN ASSEMBLY

BUSHING - oil pan

. SEAL - il .
. GASKET - oil pan 1/64" (BR27876- .005")

SCREW - oil pan mtg. (use 113-120 and 192-20)

PISTON ASSEMBLY - $tandard . .. ... e R

PISTON ASSEMELY .- .010 oversize {ingludes rings}

PISTON’ASSEMBLY - .020 oversize {includes rings}. . . =~

PISTON ASSEMBLY - .030 oversize {includes rings)

RINGSET -standard . ..« .o ovvninenn e nnn.
Rl N/G SET - .010 oversize . . ..
" "RING SET - .020 oversize
RING SET - .030 oversize .

" PIN ASSEMBLY - piston; standard (includes locks)

PIN ASSEMBLY - piston, .006 oversize (includes |ocks)
BRACKET -ASSEMBLY - govetrnor gea
75111011)

§

J

SPRING - intake valve
SPRING - exhaust valve
TAFPET - vaive

BAFFLE - cylinder
SCREW - baffle mtg. {use 163-18 and 19218} . . . ..
" HEAD - cylinder {use on engine type 5135-01}
HEAD - cylinder (use on engin
SCREW - sems
BREATHER - crankcase . . ... ...
TUBE - breather . ]

v
C\ASE'MODEL 108, 110 AND 11

T

ENGINE.BLOCK ASSEMBLY (108, 118)

DESCRIPTION -

BUSHING - governor shaf

LOCK - eonnecting rad balt
BOLT - connecting.rod
GASKET - valve covef,

T

8 COMPACT TRACTORS

-------------------------------------

..........

ROTATOR - exhaust valve. . ... .
VALVE -intake . . .. ... . ..,

CAMSHAFT . .............
BAFFLE - cylinder head (used oh e
BAFFLE - cylinder head (used on anine type 5820-01}
STUD - cylinder head (req’s. BR22
BOLT - cylinder head,.3 . .. .. ‘ ..... e e e .

........................................

.......................

................................

............. PR
..............
{BR27877-.009"} .« .. ..~ .

L

r & oil slinger (used prior 't_o code
BRACKET ASSEMBLY - governor gear & oil élinger (used code -
75111011 and after) . ............ L i

................................

.........................

........................

....... A A

......

.........................

r
]

1

i

)

. > g . R Lo .
_;__:_(_._M_.._...._._..pwm.a'_\_n'r\y.-a—l_x_o_.um_x._.m_._n..a_n
. . - .

-
s



' b CASE MODEL 108, 110 AND 118 COMPACT TRACTQRS "
- o '\ ENGINE BLOCK ASSEMBLY (110} . g T
P - . .- ' ; S ., . . R :
.REF. PARTNO. ' . . DESCRIPTION . s © [ T REQDL
1. CH' 25627 GYLINDER BLOCK ASSEMBLY -short............. SUUDER o
1 NSS. "~ \ CYLINDER BLOCK ASSEMBLY/....... e o
. u -2 c 25709 . SEAL-olf............. [ P e }
o .3 .C " 25710  HEAD -cylinder..y,............ TR I T AT -
' 4 C 25711  GASKET - cyiinder head . ..., T . S R
. B BR 3914060 BREATHER ASSEMBLY ....... . ....... e K S
6 BR 27803 ° GASKET - valve cover......... A N e AR _
7 187- , 1508 SCREW-sems....... R Sl T ROUTD o
. 8. -C 5712 TUBE - breather, . . . oo ieesees et U SO
’ 9 T - 25713 ° GASKET - crankcase cover 1/64" thick ........... Lt foc
9 .. C" 25714  GASKET - crankcase cover .005" thick ... .. .. .. AU A AR Lil.
- 9 C 25715  GASKET - crankcase cover .009" thick . ... ...... . ./. e PO
: 10 BR 93723 SCREW-cy|inderheaq3‘"|ong......................../:’ ...... 8.0
10 C , 27238 - STUD - cylinder head {req's. BR22963 washer) . . . . . . A SR P
11 221- 13 - PLUG-oildrain. . ...oee otk PRV
12 C " '25716° CRANKSHAFT....., M Veeeeeen o
13 -C 25717 SUMP - oil {also includes item @) ", - ...... .. PRI FA P AU
14 c 25718 SEAL-oil.......... L, e FA e
’ ’ 15~ BR  @6768. PLUG-oil filler........ ... e, foeta e
o 16 NSS* SCREW - sump mounting, sems {use 113-120 and '1'62-{20) ....... Ve :
17 BR  61760° KEY - flywheel {use before S/N 14017203k ... .7 ./ ..o oo
; a7 C 27236  KEY - flywheel (use S/N 14017203 and after). . ... /... .. ... L
- 18 C - 25720  PISTON ASSEMBLY.-standard. . . . . A PR
18 € ° 25721  PISTON ASSEMBLY - .010" oversize . . . .. PR AR PR T e
18 .C. 25722 PISTON ASSEMBLY -.020" oversizé .,~...... 0 . ... ... ... e L
: ' o-c 25723 - PISTON ASSEMBLY -.030" oversizé. ... . " VAR e
/ .19 C 25724, RING SET - piston, standard. . . . ... S S Cope.
19 C 25726 RING SET - piston,.010" oversize,. . . . . . .. e e e PN
;19 . C . 25726 RING SET - piston, .020" ofrsize . .. . . .. Lo, PRI e
[ 19 ¢’ “25727  RINGSET- piston, .030" oversize . . .. A N PN
f20 C .- 25728 LOCK :pistonpin,............ R [
oo C 25729 . PIN ASSEMBLY - piston, standard . ... . . .. P e
D21 C . 25730  PIN ASSEMBLY - piston, .005" oversize .. ... ..... F v
[ 22 C  .25731  ROD ASSEMBLY -connecting ................. e PR
/ ’/ 23 C 25732 LOCk"- connecting rod screw.. . . . A e I
; 24 C 25733 SCREW - connectingrod. . ... 2%, oL oL e '
25 C 25734  VALVE -exhaust ............... T e
/ 26 C 28735 VALVE-intaKe....................o0i.ii il e e
! 27 BR 65906 - SPRING-intakevalve ............... ... .. . A el
28 BR 26828  SPRING-exhaustvalve.............. ... ... e .
/. - 29 BR 221596 RETAINER -valve..®................ e e T
/7 30 - C. 25736 TAPPET-valve................. .. S ’
[0 3 'C 25737 CAMSHAFT ... ... .. .. e e .
/ b32 C 25746 OIL SLINGER,- governor gear and bracket assembly. . .. .............. Tt
33 C 25751 SHIELD -cylinder.............¢.0.....; S S SR )
J <l " NS§ SCREW y cylinder shield mounting (use 163-18 and T92-18) ..%.......... ..
Ao . 38 € 25752 COVER-cylinder head. . ... [ e
‘ 36 BR 231055  BUSHING - governor crank {1/4" 1,D.) .. .. .. ... e
/ ) C 235787 GASKET SET.- includes items 4, 6, 9 and carburetor mounting gasket) ... .. ...
i,
. e ’ / --,l"/ . ., |J
u - C. B . . . . ’/'" ! - ’t' . - '
. Printed in U/S.A. ! December 1983
- " ! ”' “
‘A ‘, , / L, - o ' N .
. S \ - - . ‘ .
“ - - - - N \ t | /

-



’ &
rl ’ £
+
) N
" Fl f &
, ] - ' - o
. .
b - ”
B . 1 - .
.
. .
:
N
- -
. ,
-~ s q'
- J-
. \
. >
- ?
1
. , )
. . - -
L
v
.
. N .
A
n
.
8 .
Printed in U.S.A.. .
’
¢

¥
CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ‘ oy
i FLYWHEEL AND STATOR (108; 118} : CT
% REF. PART NO. i D‘ESCH‘!FTION . REQ'D
K BR 391983  FLYWHEEL ASSEMBLY ... .....0. ... ... e 1
) 2° . BR 392134 ° RINGGEAR ..... .......... P wey 1
3 BR 220865 - WASHER%spring ........ S I A
4 NSS ) ' SCREW special (use 182-84 and 193- 25) ................................. 4
5 BR 391379 HOWSING - blower . .. .. ..ooooo s e 1
6 NSS ‘ SCREW - blower housing {use 22-48 and 92 4} ............... e 4
7 BR 92284  NUT-flywheel ............0.0uoo 1 e e 1.
B BR' 208968 ° ARMATURE (use before S/N 1401631 Wi, ..., VAR e N 1
"9 BR 221798,  TERMINAL - igniting cable ............ f’. .......... S R
10 NS5 . SCREW - special, armature {use 182-549 and 195 100, 2,
1« C 24329~ SPARKPLUG. . ........ L 1
12 ‘BR 222861 . 'CUP- sgreen mounting . . . ., T . S e e 1
13 BR  222562¢ SCREEN - flywheel ... ... .. T IR P 1
14 BR 66538, BOOT- spark plug. . e 1
15° BR- 221907 CLIP- w:re ................................... e e 2
‘186 BR 393474. STATOR - alternator (use S/N 9747274 and after), .. ... ... .. P S 1
17 "BR 393456 DIODE ASSEMBLY - {use S/N 9747274 andafter) . ......... ... .. R 1
- 18 NSS " STATOR - alternator {early production)-see Ref. 19. ... ....% .. ... . . .. AT
19 NSS STATOR - alternator (eafly production) (use BR293474 stator and
L. . - C25078 harness'before S/N'Q347274) . ... ... |
- 20 BR 380892 RECTEFIEB alternator {early production) ........... .. . .. ... . ... .. ... 1
21 NSS SCREW - {use 182-90and 19510} ... ... v 4
22 BR 230976 BUSHING -stator.........e...... .. S , 4
- 23 BR 222211 BRACKET - fuse holder {early production), .. .....0 .. ... ... ... .. ... .. 1
24, BR 93636 SCREW - brack ounting'learly production) .. .. 7 ... .. ... ... ... %, 1
" 25 BR 220680 WASHER - bracket mounting {early producuon] .......................... 1
.26 ¢ C 26357 RETAINER |wurﬂ learly production} ...~ ... ... .. ... ... L 1
27 187 1041  SCREW- ftainer (early production). ... ............... ... " 1
28‘ C 27283 ARMATURE ASSEMBLY - (use S/N 14016311 and after}. A T 1
29, ¢ 27270 ARMATURE - {use S/N 14016311.and after). , 1
30 C, = 27269 TRIGGER - coil {use §/N 14016311 and after} 1

Dece‘rtgbe‘r 1983

+

H
o
K
[}
v
*
-
'
-
‘
Lo
@ /
~
L3
L]
o
-
-



Printed-n U.S.A,°

¥

e ] ) &
"CASE 108,110 AND 118 COMPACT TRACTORS. . /- . .~ "11°
. FLYWHEEL AND STATOR (110}, . i )
. L] Q‘ ' ) -
REF. 'PART NO. .DESCRIPTION. . *y REQ'D.
1 C 25719 . FLYWH EEL ASSEMBLY ... ... ... e U e T
2 NSS - " SCREW - retainer, sta%&r (use 182-90 and 195 1o> ......................... 4
3 BR 220865  WASHER - sprlng D 1
4. 'NSS ) SCREW - special, {use 182-84 and 193- 25] ...... AP 4
B o 25750 HOUSING - blower {use before S/N 14017203} ........................ I
5 . C . 27273 " HOUSING - blowey (use S/N 14017203 and after) ......................... 1 *
6 , NSS SCREW - bjower housmg (22 48and924) ... .o L 4
7 BR 92284  NUT-fiywheel .... 50 00 ... ... 0. S 1
g8 BR 298968 _ ARMATURE (use-before 5/N 14017203} . P o 1
9, BR '~ 221798 TER[VHNA. |gn|t|oncable............................‘ ........... T
10 NS5 i SCREW - spemal armature {182-649 and 195-10). . ........." R 2
11 G ° 24329 "SPARK PLUG. ...ttt e et et e e e 1
(12 BR 222561 CUP - screen mounting ... ... e e e e e 1}
13 BR . 222562 * SCREEN - flywheel . . ::.. ... e e 1
f 14 BR 66538 BOOT -spark plugi........... I
15 BR . 221907 CLIP-wire .. ...cvuunn ... I, T L2
16 BR . 393474  STATOR- alternator ............. S e . 1
177 BR 393456 DIODE AND CONNECTORY, . .. ..o i SO U
;18 € .27263  ARMATURE ASSEMBLY : (use S/N. 14017203 and after}. . .. . . e PR T
.18 C© 27270 ARMATURE--'tuse S/N 14017203 and after) ... .................... 1
20, C 27269 TRIGGER - (use S/N 14077203and after) . ... ...................... L1
- | . |
ENGINE COUNTERWEIGHT S
. 5 . )
1 ..C 25197,- COUNTERWEIGHT - engine. . .' ..... e Lo 1
2 - C 26198 -. BRACKET -weightmeount ..., . . .. e . 1
3 C 26199 BRACKET ~weight mount. ., .. .. .. e PR RE e 1
4 171~ B34 ' BOLT-1/2"-13x 2" carriage. ...... pe e e AT . 3
.. 5 195 533 WASHER- 1/27 /i i, A g 3
6 192. 23 LOCK WASHER - 1/2".. ... et D LY SO 3
‘7 7 128, 105 NUT-1/2"-13hex ."......... D T U .3
8 131 911  NUT-5/16" - 18 flange Jock. . ... ... . . e P VST 3
9 _u3 102 BOLT-5/16"- 18 % 3/4" Hex. . ... ... e / ......... 1
0 192 20"  LOCKWASHER-5/18"..................... SRR A e 1
. T R i
\
» :i a
| ! : ( ,
[ ] ' .
‘ December 1983




N ; . ' . &
o CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ’ 13
. o » = { " 'I'. 3 .
. =7 7 FUEL SYSTEM : .
'REF. PARTNO. © ¢ ' DESCRIPTION B REQ'D.
" C 15519 TANK-fuel .............. T .
o2 C . 15174 t STRAP: BaNK L e e 2
3 182 209. SCREW - round head mach. 1/4” x 1-1/4" ... ... ... . ..o .. 0 2
4 129 504 NUT - 1/47s0. L. o 2
5. 'C 10667 ELBOW...... oS 1
6 H 336040 FUELLINE-18" ., ...:..... e e e e -
7 214 251" CLAMP-hose.........:. e m e WP 2
. 8 BR 390811 . CARBURETOR -108, 118 [repairspage 17) .. .. ... ......0%. Ao e 1.
8 C . 25740. CARBURETOR:- 110 {repairspage 16) ... ... ... o ik e kg
9 - C- 25765 CONTROL-chokeand throttle .. .3.................... WL TR
.10 C - 18840 HANDLE-T ............. SN e e R I
11 187, " 1334  SCREW - self tapping Phillipsthead = .. . .o v vnnns e e Ty
12 BR 391399 CLEANER ASSEMLBY -air (108, 118) .’ e 1
‘13 - BR 270528 ELEMENT - alrcleaner (108, 118)... .‘...':".‘ ..... e |
. "BR 1280111 SUPPORT - element {108, 118) .~ . . . . b Lo
e 26358 CUP - aircleaner .. ........... e A e R
M UBR 93622 ° SCREW-aircleaner...................oee..n, e .1
15 BR 93323  SCREW-aircleaner .. ..... ., ... g L e e o1
16 - BR '270539- GASKET - air cleaner ¢ . . . . S e e e e e e 1
17 | BR 270824 GASKET - carburetor mountings, . . :. R h
L 18 C 71529 CAP - fuel (Includes insert). . .. ... ... ... e 1
19 c 11545 INSERT -fuelcap .. .......... oo oo 1
1, .
- kS -
) ‘H v . ) , -
) , . .
) , &‘ ~
%
2 ] - .
Pr{nted in USA, o oo " December 1983




- 4
@
. B
-
. -~
’
'
b
S
N
N
4
-
4
r
.
"
.
'
g -
Y
< -
| “ R L . ,
| [ b 4 L
| s ~
. “ . 7
. +
. . —- 1
] . i .
|
K 4
i
(]
% A R
S u ! :‘ ] ey
L o
-
f - !
. ’ -
. i - . :
. +
!
i |
- ‘ a

C25740 CARBURETO R {110} -

CASE MODEL 108, 110’ AND 118 COMPACT TRACTORS

u

REF.  PARTNO. DESCRIPTION . A . REQ'D
1 C 25738 GASKET - carburetor mBuntiﬁE; .................. “-ﬂ;ﬂ&* ................ 1
2 BR 292681 WALVE ASSEMBLY - carbutetor idle. . . ... ... ... . . B 1
.3 ©. BR. 93499 SCREW throttle and choke valve mounting, sems. .. .. ... ... ... .. . 2
4 182- 87 . SCREW - machine fillister head 8-32x 5/8" .. .. ... .. e 1
5 ' +BR 28157  SPRING thrattle adjustment- . . .. e 1
8 138 -251  PIN- throttle stop.......... L L
7 BR 230896  PIN-floathinge........ ... ... ... . . ... 7 P 1
& - BR 222010 VALVE-choke ........0............ ... e 1
9 . BR 391233 VALVE-needle................. ... ... U e 1
16 " .BR 83357  SCREW’ carburetor mounting .... ... ... . . e R 2
11 NSS . BODY ASSEMBLY - carburetor {use 25740 carburetor) ... ... .. ... . 1
12 41 24 ° PLUG-welch ......... e e F 1
13 G 28742 VENTURI - catburetor .. ... ... 1
114 .C . 25743 VALVE - throttle {use befare §/N 14017203) ..o oo 1 =
14 C 27240 VALVE - throttle {use 5/N 14017203 and after) ..« oL 1
15 BR 391512 SHAFT& LEVER-throttle  ................_ ... .. . 777" SO .
16 BR 211712° STOP-throttle. .. .. .. e T e, o )
f7. BR 299707  FLOAT-carburetor ....... .. ... ... " e 1
8. ."BR. 299096  VALVE-fuelinlet....... ... .. .. ... . e e Lt M
19, ' BR 221905  BOWL-float. ... ... .. U et 1
20 " BR 270511  GASKET-floatbowi .." .. . ... ... ... e 1
21, BR ,222014  WASHER - float bowl . . .. ... . e i 1
22 "BR 390684  SHAFT & LEVER-choke ... ...:.e.......... . e PP ‘.. ]
23 BR 209740  NOZZLE - carburetor...... .. .. . I D 1
.. 24 . -BR 230932 SCREW - nozzle ... ....... T, 1
‘25 C 27268  CONNECTOR - fuelline..... . ....... " . S e 1 .
2% ' C 25745, * .LINK - choke (use befdre S/N 14017203) . -, ... ... ... ... .. 1 .
% . C 27244 LINK - choke (use S/N 14017203 arid after). ... ... 0. " . - .. . 1
28 - BR 93622 SCREW - air cleaner .., ... e R T 1
29 . BR 93323 SCREW- aircleaner .......c.. .. ..., ... B L 1
30, € 25759 CLEANER ASSEMBLY air... .......... . e P S -1
31 "C” 25758 - ELEMENT-arcleaner~, . . R T T 1 ;
C ~ 26358 ° - CUP-aircleaner, ... .. e e e ity i
32 °C 25760 - GASKET -aircleaner .. ... .. e P SO 1 -
33 . BR 261116  SPRING - choke return’ . . . . e e e T T
34 ¢ BR 270382 WASHER -chokeshatt,.:............ ... . . T 1
35 C  -25762  SUPPORT - air cleaner efément. , . ... .. P e 1
36 C =~ 25764 _ BRACKET -carburetor........ ......... .. . .. e el o I 1
37 ©187- 18100 SCREW.......... T S 2
38 ® . 27287 VALVE-fuelshutoff. 3. ... ... . [T TIiTIEierinees | .
39. :-.C 27266 © HANDLE - fuel shut offvalve . . . . .. .. Ceea T 1
'~ BR 299852, CARBURETOR OVERHAUL KIT - {includes iterms 2,7,9,12,18," .
" 20,21,234Md 24). .. ..oL L e R EE
- & . ,_‘I -
e - |
1 !

- | . . . - — -
. ) & . - 1 N . . . . .o /
Decembef 1983 .

. - - W 5 # .

' .\ . "
\ e




Printed in U.S5.A.

2

. A , -
. CASE MODEL 108, 110 AND 118 COMPACT TRACTORS - 17
& ’ 7 @,
. - BR 390811 CARBURETOR (108, 118)

REF. PART NO. DESORIPTION REQ'D
1 BR 93357 . SCREW - .carburetor MG, e e r e 2
2 4. 24 PLUG-welch v .o e e 1
3- . BR 27590 FILTER - carburetor drain {early producnon) Ce e e e 1

4 .0 BR '211954 RETA\lNFH carburgtdr drain filter {early producnon) R .. 1
5 - BR 202681 VALVE ASSEMBLY -carburetoridle, .. ... ........ - . . ... ... 1

. 6 BR 26157 +SPRING - throttle adi" . .. ... ... e P e .. 1.

7 NSS . " BUSHING - throttle shaft ............... J P el 2
8 BR™ 93499  SCREW - throttle and choke mtg. A, e, 3

9 182- .87  SCREW - #8 x 5/8" mach'_ R LT 1

10 138 * 251 * PIN-throttle stop-.t. ... ...... LA T e T

11 BR. 230896 PIN-floathinge ..............%: A B e 1

12 - BR 222010 ° VALVE -choke.............. S A . 1

13 BR 391233 .VALVE ASSEMBLY -needle.... . ...... A e D 1

14 BR 270824 GASKET - carburetor’ rntg e e e e e 1

-15 BR 221986° VALVE-throttle ....... ... ... ... . ... ... e SR B

16 BR 301512 - SHAFT AND LEVER -throttle .. . s, .. om0 1

17 BR. 211712 - STOP-throttie .. .. .. ...... e e e e T Leea T

18 BR . 299707  FLOAT -curburetor. .. ... .......%. . . ... Vool 1

19 BR 299096 WVALVE - fuel inlet assetnbly {use before 8/N 14016311) *. ... ., . .. ... . ... 1

19 C 27264 VALVE - fuel inlet assembly {use S/N 14016311 and after] ................. 1

20 BR 221995 BOWL -float.,.......... et e 1

21 BR 270511 GASKET- floatbawl .................. T 1

22 BR 222014 WASHER-flodt bowl. ... ... ..o\t 1

23 BR 390684 - SHAFT AND LEVER - ChoKEY o u e S ]

24 BR 20074D. NOZZLE -carburetor . ., .. ... ... .......... I P 1

25 BR 230832 SCREW-nozzle ........................... R 1

26 BR 222027 BRACKET - carburetor . .. .. ... .. e e =1,

27 187- 1510  SCREW-bracketmtg, .. ... . ... et e T A 2

28 ' BR 270382  WASHER :choke shaft. .. ... . P AP A, 1

29 BR 261116 ~ SPRING -chokereturn. . *. ... .. ... ..... FO PAPRRIPS |

30 c 10678  CONNECTOR - fuel pipe, . "\ ..o .. ... e 1

31 BR 248852 . KIT - . darburetar overhaul (use before S/N 14016311) . ..o e 1

31 c 27255 KIT - carburetor overhaul (use S/N 14016311 and'after) .. ............. .....

32 BR . 211682 ° VENTURI ~............0 .. .......... ... T ©0

33 C 27243 "LINK - choke (use /N 14016311.and after) ........ ... .. . T 1

. 33 BR 261117  LINK - choke{use before S/N 14016311} .. ......... . . =
' P 4 ) -
MUFFLER _ . ,

1 BR 381313 MUFFLER--exhaust {108)......... e e T e 1
2 BR 221885 SHIELD - heat (108) ... ... U S F @ 1
3. BR 222263 LOCK - bolt {108) ... .. .............. . oo, 1
4-° BR 093704 BOLT - muffler (108). .. .. .............. e . z
5 C 27239 DEFLECTOR - exhaust {108) . ... . e . 1
6 ° 187 1041. SCREW-special.................... e PR 8
7 C: 25469  MUFFLER -exhaust (110). ... ........ PR U e 1
8 c 25701 LOCK-boIt(‘HO)-........... ................. e e o
g . 113- 138 BOLT- (N0} ... 2

10 C 25500- DEFLECTOR - exhaust{HD)........... N S v

11 13- T BOLT-1/4"-20x 1/2° (110) .. . 1

12 192 19 "LOCKWASHER - 18" {1100, .. w1 b C

13 C 76507 GASKET - exhaust {110) use S/N 14017124 and after ..vn oo 1.

December 1983 °



.—-'—'—_“" . -
b -
CASE MODEL 108, 110 AND 118 COMPACT TRACT&HS : 13
S . GOVERNOR (108, 118) - e
REF.  PART NO. DESCRIPTION REQ'D
] BR 221760 GU!DE S 1
2 C"" 27242 . LINK - governor (use S/N 14016311 and after) .............. R 1
2 BR 260971 LINK - governor{use before S/N 14016311) .. ... .. ... e 1
3 BR 261308 SPRING - governor (use motor code 75111011 and afterh. ..., L., 1
3 BR 261129 SPRING - governor {usebeforemotorcode75111011}......-.............-.. 1
4 BR 390662 PLATE - governor control {use before S/N 14016311) ..... ... ... ... . ... 1
q- Cc - 27287 PLATE - governar control (use S/N 14016311 and after) . ..., .. . ....... .. .. |
5 BR 230759 SHAFT - governor lever {use before motor code 7611 1011 ... 1
5 BR 231058 ' SHAFT - governor lever (use mator code 75111011 and after) . ... ... ... .. ... 1
6 BR 298303 LEVER ASSEMBLY - governor (use before motor code 76111011). . ... ...... . 1.
6 BR 391723 & LEVER ASSEMBLY'- governor {use motor code 76111011 and after) ......... 1
-7 BR 220680 WASHER™No.10. ... 0 ... ... 1
a8 . 111 2 BOLT - No. Wtoundhead. ... .. ... ... o . 1
g 129. 17 cNUT-No  TONCREX oo 1
10 BR 221559 WASHER - governor lever (use before motor code 76111011} ... ... ... .. .. 1.
10 BR 222450 WASHER - - governor lever {use motor code 75111011 and after) .. ........... 1
- 11 BR 260584 SPRING - governor link {use before S/N 14016311) .. ............. ... ..... 1
11 C 27241 SPRING - governorllnk {use S/N 14016311 andafter] ...................... 1
12 BR 221536  CLAMP ...... ... L s 1
13 C1B7- 1510  SCREW - hex ...................................................... 1
14 182- 87 SCREW-Phillips ... ... oo i i T 1
15 BR 66068  WASHER-insulating........ ..........coooooi A
16 193- 7 26 WASHER - 10CK. ..o v %ot ‘2.
17° 129- 16 NUT-No.8-32... ... ........ ... ... ..o 2
18 BR 66554 COLLAR-insulating........... ..., 0o oooim o 1
-19 BR 299500 WIRE-ground ................... A 1
20 ©136- 103 PIN-hair. . .o o 1
21 A 27795 RETAINER .. ... e e *- 1.
22 ) NSS SCREW - special {use 163-4 and 92-3). ... ... e A
. . GOVERNOH (11_0) T
) . . § .
"1 C 25744 . LINK - -governor, . ......... ‘-rv ....... 1
2 BR 261129 SPRING -governor .. ..V, ... ...... T D 1
3 BR ° 390662 PLATE - governor control{use before S/N 14017203) ..................... A1
. -3 C 27267  PLATE - governor,control (se S/N 14017203 and after). . ... ... L 1
4 g' BR 231058 CRANK - governor 1/4" diameter. .............. ... ... ... . . ... ... 1
5 BR 391733  LEVER ASSEMBLY - GOVErNOr "o\t i
B 11- 2 BOLT -governor.lever. . ........... ... ... ... o o 1
7 120- ° 17 NUT -hex T0-24. . ... .0 ... ... .. ... ... F e 1
8 BR 222450 WASHER - governor crank .. ..., N O Sl A
9 C- 25747 SPRING - governorlink .. ... ... ...... ... .. e 1
10 163- 4 SCREW - controlbracketmountlng........‘.............~.-..........-... i
11 BR 221535 "GLAMP-casing ..............0........... 0. ... e y 1
12 187- 1041 SCREW - semlﬂ "1
13 182- 87 SCREW-terminal. .o ... ooe e PP 1
14 BR- 66068  WASHER- ‘insulating ... ..... B 1
15 193-., 25  WASHER -lock, shakeproof. . . ... .. [ 2
18 120 18 NUT-hex 832... . ... . ... . o i 2
17 BR - 66554 , COLLAR -insulating ......... e, e 1
i8 . . BR 299500 WIRE- groundN .............. 1
19 136- 103 PIN -vetaining & .. 0. 0 o 1
20 A 27795 . RETAINER-E-ring..............cc.. . ... e e e i
. 21 163- 4 SCREW -sems ..................... e T 1
t22° 187- 1610 SCREW.. ... ... ............" e e e 1
.23 Cc 25763 SPACER - control bracket mount:ng .................................. 1.
' {!ﬁ’ ) 23 r
. Printed in U.S.A, - December 1983




[
|
\
|
|
I
] \ -
L
\
\s
|
b
i
[
|
Y
' '
\i
- '
\||
'
'
&
£
a
i
-

-

20 ‘ " CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 21
ll ’ . 4 ' cu L
. ) ! ~ | ENGINE MOUNTS - o
) ) '_IOBX— use 8/N 9777057 and after * -, ' @ '
| : . mo~aAr . - _ ’
| " REF. ' PART NO. 'DESCRIPTION - -~ - |~ REQ'D
- ’ ! 1 C 25468 MOUNT-engine - ........ . ool 4 ’
: ! "2 . M3 110 BOLT-5/16"-18x21/4"hex.......... . k/ ........... . 4
i .3 131- 176 NUT-5/16"lock........ N "6 . i
l 4 c 25471 STRAP - stabilizer, engine ... . ................ e e e e -4
/ §' C 25472 SPACER-enginestrap....... e b 2 :
g 6 13- - 103 BOLT-5/16"-18%1"........ e e e 2
. 7 195- 526  WASHER - spacer........ e B e 4 e
/r ! Fl . . . "
/ ’ @
/ :
/ ~ :
o ¢ “ :
1 ! . ) ’
7 ' . .
» ENGINE MOUNTING PLATE (108, 118)
108 ~ use hefore $/N 9777057 ' g '
: 118 —all : - L ' .
‘ X . ' .
1 C 19012 PLATE - engime mtg. -, . . . ., e e e e e e e e e e e e e i
2 164- 543  SCREW - cap-hex socket head 5/16" x 1-1/2"NC ................. . ... 4
\ 3 C 16752 WASHER -flat 5/16" .. .. . ... i 2
" 4 192- 20 LOCKWASHER -B/16" . ... . ... ... ... 4
(8) 8 129- 102 NUT-B/18"NChReX. .. ... it .4 -
. _ "8 C 19073 MOUNT -flexbolt. . . ... i 4 ,
: ; . 7 13- "3 BOLT- 18" 3/8 " NChEX ...ttt e et e 4
T ® 8  '131- 1180 LOCKNUT-1/4"NChex....... R ceiaa.. 4
) g Cc 21517 WASH‘ER-damper,rubber..._...“......_.;‘.....: ................ 2 .
10 192 18 LOCKWASHER - 1/4" . ... ... S e 4
117 195- B20 . WASHER - 5/16 .0ttt 2
12 195- 102  WASHER-5/16" ........ e R 8
&
7 ’ : - "
- . P
’ : ¢ A 1
L - - .
Y _ . Printed in U.S.A. I ¢ ! ’ l L December 1933:




-

22

Ukse Before S/N: _ .

108 - 14001677

. . 110-14002576
CLn8-ALL’

REF,

3
- C

1 c

1 C

1 C

2 c

3 c
L4 C.
4 C

5 113
6 192.
7 129-
8 113
9 192-
10 . 129
1 NSS
12 C
13 113
14 192
15 120
16 c -
17 = C

17 C

18 187-
19 - ¢
207  NSS -
21 113
2> - 353
23 182
24 131-
25 C

*Also Use C26267'and C26268 .

Before S/N:

H

PART NO.-
!

18479,

25500 .

19020
25465
26193*
18664
26268 "
26267
103

102

207 -

21
103

19069
4

19

101
17038
19117
19112
1036
15116

206
406
516"
67
27220

v

108 - 14001677,
110- 14002576

118-ALL -

- Printedin US.A.

20

NUT - 5/16" NC hex

BOLT-3/8x 1" NC hex
LOCKWASHER - 3/8"
NUT - 3/8" NC hex
LINER - dash, pane
LANYARD - hood.

LOCKWASHER - 1/4*
NUT - 1/4 NC he):: ‘
BUMPER - rubber, hood
" TRAY - center, 108
TRAY - center, 118
SCREW - 1/4 x 1/2'
DRAWBAR

~

CASE MODEL 108 AND 118 COMPACT TRACTOR "

HOOD, FRAME AND GRILLE

DESCRIPTION

- FRAME - main, 108 {used prior to'S/N 9684G71)
FRAME - main, 110 {shown)
HOOD AND GRILLE

.............................

..........

self tapping. . ..
WEIGHT BOX (optional, order as G14 machinery item|
BOLT - 3/8 x 3/4” NC hex
PLUG - hole
SCREW - No. 10 - 24 x 1/2" pan head, black
NUT - No. 10 - 24, lock, hex
SHIM - rear axle ("U" bolt side)

L

....................................

....................................
.........................
........................................

..................................
.....................................

TR s e e E et e e ks e r et E EEa E e e e s e s

Huse' C18183) ..o ... 11T

LR I

M—-d‘..n..._nmm_hmm,h_;_,;_,;_._.a_—a

b-.n_.—n.h—t"—ng_n—n

)

Rl
-

December 1983



. . . ' o K .
! : L o
s ' . _\.,'- -
- _ . _ CASE MODEL 108, 110 AND 118 COMPACT TRAGTORS . . 25.
- N ‘/‘/.’J ’ : . ) ’ . ' ‘ ' “ . ‘ . -. l " ' '
o ' . ‘SEAT AND FENDERS _ _. ' '
{  REF. PARTNG.s = - DESCRIPTION _ - . REQ'D.
1 o 26214 SEATASSEMBLY........... e PR PP P
: 2 C - 15670 © MOUNT -seat, rubber. . ... ... ....... e e e e 4
! 3 113- 122 BOLT-5/16" x 1-1/2" NChex ....0 v S, 4
4 C 14534 BUMPER - seat, rubber . . . . . I D e VL 2
5.. .C 19118  BRACKET*hinge ... .. [P R I 1 J
- 6 13- 102 BOLT-5/16" x 34" NChex. v oo viuun .., .. P
7 192- 20.  LOCKWASHER-5/16" ...............:....... e a
N 8 129 102 NUT-B/16"NChex ....... e P oo 2
, 9 C 18702  FENDER AND SUPPORT.................... e e, 1
— ~ " - -
. — 1 -
! “/ —‘ v - “
]
g 3
J, -ﬂ
- /
'Arl 1 o
- ¢
; ¥ » 4
L=4

L o .77 Printedin USA, ' L T December 1983




26 -

Use before 5/N:
108 — 14001842
110 - 14002788
118 —ail *

T _‘"‘?ﬁ; k . S ' » . : N .
;"K},.;“ i ' - I ] T
}A , » ; ) . . . [
Ly . CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ,© = - @ 27
- " ‘\l - q . h - ' tr . . ' - ! . ' Y
O i ’ Lo g . -
y . B STEERING GEAR o oo , )
, REF. PART NO. . DESCRIPTION . %+ . REQD.
! o C 16945 CAP-sterring ... ... ..,u.urun o T 1 ,
: 2 .0131- 1113 NUT-jam 5/8“NChex . ..........: P 1 .
3 C . 180%5" WHEEL -steering, ............. [ e Lo
3 C . 26325°" WHEEL - steering, shown ............ M e e *?-\.q__ .......... 1
4 c 15096 BUSHING;, flanged aylon . .. ... ... . Z:%. . 2 v )
5. C -15097"  SHAFT - -SEeering . ... L., B 1 :
_ 5 C 26328 SHAFT - “stegring, shown ............................................. 1
6. 126 16 KEY - Wodditft 3116 x 3/4™ .. ... . 1 .
7 C 16245  'BRACKET -steering, 118 . . .. .. .. ... ... ... . R, ot 1
8 111: . 202 BOLT - 8/18" x 3/4" NC, round head square neck ZP- TR WO 2
‘ g 192- 20 LOCKWASHER -B/16” ZP ...\ oiteeteis e e se e 4 =
10 120. 102 NUT-5/18"NChex, ZP. .8 ... . it i i 2
11" 195- 20869  WASHER - 5/8"p|am“'52p.,..............‘ ...................... 1
12 C' " 15104  GEAR - steering (use before S/N 14007688 (108), 14002587 (110) all 118) 1 .'
12 ¢ 26039 GEAR - steering {use S/N 14001688 (108), 14002587 {110) and after) e 1 -
13 C 15106 PIVOT™- STtEEring @ear . ... it . et S 1 -
14 219- 17 FITTING-lube ~......... .. b e e 1 L
15 188 ' 103 BOLT-5/16”x 1" NChex, 2P ...\ oooeo e SO 2-
16 195.7 521  WASHER -5/16"plain, ZP. . ., .. ... ..... 0. 0.0, SO UAR
17 C 19641  BUTTON - ‘friction may.......... et e PR 1
18 c 17106 BRACKET steerlng,'lDB...,...........s.......:. ............ 1
19 c T4201  WASHER -shim ., .. i in e e e 1 i
20 C . 12975, WASHER-S/8" ... . ... .. ', i oe2 )
21-C 418017 CLIP-tinmérman. . ..............oooooon... T c2
7_ 22 195. 641  WASHER -5/8"..... e e PP ... UAR N
23" 0138 143 PIN-roll T4 x 204" e e S
‘ * Use before S/N: **Use S/N and after: : ' -
. 108 — 14001842 108 — 14001842 PRI : T T
‘ 10— 14002783 110 — 14002788 o4 - : X ‘ -
118'= all - L ’ K ;
N . . , R ‘F-“;:h‘;‘ . \ -
- - : —— s
‘ R S " 4 4 -
- /\_\ . l P A‘*}t .,
y : . 1
7
- ¢
. B o
* - '.
i “ e
" Printed in US.A. _ o ' - . o December 1983 .




- N - ) n . ,"
- * ' ' L : ' . 'J
. CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ‘ 29 .
, °. - 'FRONT AXLE : \
C e . . Use befare S/N 14001834 (108) — S/N 14002784 (110) — All {118} .
: ... ., 'REF. PARTNO. - . " DESCRIPTION . e REQ'D. :
1. c 15066  AXLE-front, . ... ... L e 1 ,
2 C . 16948 SPINDLE -righthand... . ............. e e 1
2. C 26035" SPINDLE-RH................................. S 1 .
3 G L28034%  SPINDLE-L.Ho oo, e e 1
3 c 16724™ SPINDLE-lefthand. .. ... ... ... o i s, T
4 .138- 2040  PIN-spirdl L.H. spindle 3/16" /% 114" . . oo 1 ~
' '5 C 11906  WASHER -thrust 13/16" .. ........... NP e e 3 N
6 219 404 FITTING -lube . . ... 0 e e e e e 3 .
. - 7C 13106 COVER-lubefitting ©. . o0% ... oo e, .3
v 8 -C 12975 WASHER-spindle.............. P el .2
9 A 30881 _ WASHER - wheci%pacer ............ e e UAR . -
10 132 311 PIN-cattes5/327 x 1-1/4" . 7. s 2
. 11 C 15067*" ROD -tieand drag link' .o . ... vt e e el A e .. 2
: . 11 € . 26051 ROD-tieanddrag...... e N ] e 2
. D A '12 C  15113"7 BALLJOINT - RH.thread . . ..ot vi et ie oot e e 2
! 8 . 13 - ¢ 15068*F BALL JOINT:L.H.thread .. ... .. ... A 2
' ’ 14 192- 23 - CLOCKWASHER - 1727 ZP . ..ottt e e e e 4
¥ @ 15 1290 165 NUT-1/2" NFR6x .00 vt S, 5
CT : © 16 129-  .376 . :NUT- 172" NC nex, L.H. thread . . . . . . . . L L N Lo 2
- S e RS 17 ¢ 16948™* ARM - upper spindle. . . . . e e e FRLER 1
" 1682 11 a7 C 26037",  ARM -upperspindle . ... ... ... S 1
y . Uiisi,'igzi:}ﬁ}:gﬁzs:?&‘:ﬁ} ) R c 18626  PIN - axle pivot . . .. . .. ES 1 ’
- e C 19 131- 1331 NUT-jam 3/4" NC hex. . . . .. e o e 1
: ' T ' 20 T 33665 KEY - 1/47 x 147 x 17 e 1,
21 192 .- 20 LOCKWASHER - 5/16" . . ... o it 1
. 22 113 103 . BOLT -5/16" x 1" NCheX o vv ittt e e e i 1 o
: 23 138 2040 TPIN gl /87 x 11/27. 0 L. A A [ -
, 24 129 163 NUT-lock 3/8"-24hex.................. E N O S 2
25 120 280 NUT-lock 3/8"-24 L.H.thread. . ... . ... . 0 o i, 2 i
2 ' C 26332 BALLJOINT- R.H. thread ... . ... T A 2
27 €+~ 26333" BALLJOINT- L.H. thread ......7. 1., e 2 . )
28 C " 14768  SPACER -steeringgear & arm . ... ...covvunn. e e 2
29 113- 7 233 BOLT-3/8"x 1-3/4" .. i i 1
30 1310 181 NUT 100k 3/8" - 16 .. ottt e e et et e e 4
31 113- 209  BOLT-3/8"x 1y2 e R T 3
*use S/N 14001688 (108) — S/N 14002587 {110) and after ’ ,
**use before S/N 14001688 {108) — S/N 14002587 {110) J
. FRONT AND REAR WHEELS
. : 7 - v
1 C ' 24429 WHEEL- front {incliding bearings) .t e v iv ittt e 2
2. C 12110 BEARING - sealed J O A A e few. 2 ~
4 219 10 FITTING-lube........, TR e e 2,
5 C 26021 CAP-hub................. e e Coe e 2 .
6 C " 24431 WHEEL -rear, 108 .. ... .. e e e e e 2 o
- 6 C ° 16093  WHEEL -rear, 118...... ...~ ........ P e e R -
7" 126- 19 KEY - Woodruff, 108 .. ... .. .. e e 2 .
7 126 21 KEY -Woodruff, 1/4 x 7/87, 118+ . .. 1. .t i et 2.
'8 . 195 2021 WASHER-11/32x 1-1/4",108 .. .. ..o ili it w2 :
8 185- 2175 WASHER-3/8", 118 . . ... ittt it e e T 2,
9 ‘192 20 LOCKWASHER -5/16" ZP, 108. ... ... ..o e il 2
, g9 " 192- 21 LOCKWASHER, 3/8", 118 .. ... ... .. ... it 2°
10 13- 108 BOLT-5/16"x 1" NChek, ZP, 108 . ... .. ..ottt 2
L 10 113-. 207  BOLT-3/8x1"NChex, 118,70 . .00 oo e e 2
_ , T 1957 545  WASHER-3/4™. . ... .7............ e - 2
AT o Ty - - 1 C° 13716 WASHER-1"10gauge, 118 ... ... ... S 2
: 42 . A, 30881  WASHER, spacer.. .. .. e e e e UAR -
o : o - 12 ¢ 10292 © WASHER-1718gauge, 118 % .. .l oo oottt 2
r o R ", * o . . ' !
K ’ ' /' . ; . Printqd in U.S.A, . December: 1983
4 + / . . . foan ) - . * ~ o
; : :




" i
c’p}\se MODEL 108, 110 AND 118 COMPAGT TRACTORS L 298
, '©  FRONTAXLE .
Use /N 14001834 (108) — S/N 14002784 {110) and after -
REF.  PART NO. DESCRIPTION REQD
1 . C 15066 AXLE-front.......... e T
2 . C 26371 SPINDLE-RH.{shown}..........io o oo i, 1
3 C © 26034- SPINDLE-L.Heo.to... . ... oooooii.... R 1
4 138 2033 PIN-spirol 1/4" x 1-3/8" ... .. .. 00 o 2
5 C 11906 WASHER - thrust-13/T62. .. ..ol et 3
6 219 404 FITTING - Iube «voe oot 3
7 C . 13106 - COVER -lube fitting....% . ... ........... F " 3.
8 € 12976 WASHER -spindle.................. e 2
9 A 30881 ' WASHER - wheel spacer. .. ... ...... st e, e UAR’
10 1322 31 - PIN-cottef B/32" x 1-1/4" ... . 2
11 C 26051 ROD - tie and‘drag nk 2 -
. 12 C 26370  ARM"-‘upper spindle ... ... .. / ...................................... 1
C 18626 PIN-axlepivot .= ..o 0.......... e 1
131 1331, NUT-lock 34" N.C.hex "ot 1
129 163  NUT-lock 3/8""-24hex.......... PR e, 2
129 289 ' NUT-lock 3/8”- 24 Hex LH.thread .. ... ... ... ieei 2
c 26332 . BALLJOINT - RH.thread .. ..........ooooooie oo 2
C " 26333  BALLJOINT-LH.thread .©... ....ouiuiniono i, 2
C 14768  SPACER-steeringgearandarm. . .....0 ..o oouneininann 2
13- 233 0 BOLT-3/8"x 1-3/8" .. ... ... ... 1
131 181 NUT - 10ck.3/8" - 16 . 7. o o et 4
22 T13- 200 BOLT-3/8"x 1-1/2" .. e e 3
o { )
' f
— L
? ! @ ;
- : .
a7’ )
LI ) o
, o | . ‘
Printed in US.A.  *. ” . - December 1983




REF.

- .
QOIS W -

WWRRMMRKMNMNMMNMNDMNDND 2 =2 2o a2 o

T 32

(o3 v- BENT. /RS | SN JORE o N QO

10
1
12
13,
14
15
16’
17
18

Printed in U.S.A.

! CASE MODEL 108, 110 AND 11§ COMPACT TRACTORS 31
. . - c .- . .
BELTS, PULLEYS AND IDLERS - 108
- USED PRIOR TO S/N 9684071 .

PART NO. DESCRIPTION . REQ'D.
C 19071 PULLEY “engine.,............... e 1
T 25070 KEY - ........ e, e e e e e e e 1
118, 233 BOLT-3/8"%1-3M4"NChex ZP .. ... ............". .. . . ... 2
c 17213 PULLEY -idler . . ... . ... ....... e e et e e e e e e 1
C ' 23535 PULLEY-tdler............. . T e 1.
C 19066 PULLEY - transaxle . ...... e e L 1
NSS BALL JOINT - (order items 30, 31 and 32 prior to S/N 9683332). .. ... . ... 1
126- 13 KEY -Woodruff 3/16” X 5/B" . . .\t e it 1,
113- 103 BOLT -'5/16" x 1" NC hex ZP (attaches rear keepers). . . . . s 2-
C 18035 KEEPER -belt LLH.rear . . . .. oot e e S e e 1
€ . 19034° KEEPER-belt R.H.redr.......... o s, . 1
192-° . 20 LOCKWASHER-5/16"2ZP. . ..... e e 5
129- 102 NUT-B/16"NChexZP'\ ...\ o', S . PR, 5

. 132- 46 PIN-cotter 1/8" x3/4" ..., . ... .. ... ......... P 1
C . .15677 . SPRING -clutch . .. .. e U
NSS, ) ROD - clutch (order items 30731 and 32 prior to $/N 9683332) . .. ... ... .. o
«C 18634 * - BELT -tractiondrive . . .. . ... 0. e e 1
195- 525  WASHER-3/8"plainZP ... ......... S AT h:t
192- ‘21 LOCKWASHER -3/8"2ZP.,..... e e 2
129- 103 NUT-3/8"NChex 2P ...... [, R, S 2

A 27801 SLEEVE-bearing . ... ... ... ... ... ...t L
C ~ -20028 PIVOTPLATE-idlerpulley ............ 1

" 195 533  WASHER-1/2" .......... e e o 2
c 17164  KEEPER - beltidler pulley. - o v i e e oo e e e e e e C 1
C 19033  KEEPER-beltenginepulley . . ... ........... e C2
13- 102 BOLT - 5/16" x 3/4"NC hex ZP (attaches front Keepers) . ............... 2
195- 52T WASHER-5/16" plaimZP. . .ot e e e e e e UAR
178- 858  SETSCREW.-5/167x3/8" ............ U 4
132- 310 PIN-cotter 178 x4 . v vn i v, e e 1
129- 122 5 NUT-BAIB" NFhex ..o o i e 2,
C 21559  BALLJOINT- use $/N 9683332 and after ... vvoevoe et o, 1
c 21660 ROD - clutch {use $/N BE83332 and after) ................. T 1

x. BRAKE ASSEMBLY-- 108, 110
o 25249  PEDAL ASSEMBLY -pé@“(gsed S/N 9684071 to 9777527 (108),

‘ * 9778175 (110)) (als6 use C25250 kit before S/N 9760351) . ............ R
C. 18681 . PEDAL ASSEMBLY - brake (used priorto S/INOBBAQ71Y . . . 0 oo ot .. T
C 26043  PEDAL - brake {Use S/N 9777527 (108),'9778175 {110} and after} . ... .. .. .. i
C 26041 ° ROD - brake (use $/N 9777527 (108),9778175 (110} and aftér) . ... . ... ... 1

"C '18866  ROD: brake (use before S/N 9777527 (108), 9778175 (110} . . . .. ... ... ... 1,
o 18695 LATCH-brake ........o........ e e e e e 1
131 176 LOCKNUT-5/18" NChex ZP . . .t vttt et e s e et e e, 1
113 102 BOLT -5/16" X 3/4" NCheX ZP. v et eeee e e e 5.
C 19103 BOLT - eye {on brake actuating arm on transaxle) . . ... ... 0 veurnonn. .. -1
131- 176 NUT-5/16"lock NChex Zf . . . ... ... P B 2’
C 15156 - BRACKET -saddle. .. ......... P Ve .. e e e e e et e e e 2
195- 521  WASHER -5/16” plain ZP. ..\ . .. .. o -2

. 132- 26  PIN-cotter 3/32" x 3/4" ... .. ... S .. P 1
C 15498  PAD - footrest R.H.short . ... ... e e 1
C 15499  PAD - footrest L'H. long . . . . . .. e P . 1
196- 541 WASHER-5/8"plan.............. e N e UAR ™
132- 310 PIN-cotter 1/8" x1"......... e A e 2
138 J92  PIN-voll 3718 X 3/4 . e -1
192 20  LOCKWASHER -5/16" ZP ... ... e I e 4
129- 102 NUT-5/16"NChex 2P ... ... .. .. A 4
L 32763  SPRING - brake return . . ., . e P e 1

Decembér 1983




EARLY PRODUCTION o . &a‘ ) “—‘. .
. . . b . . o

I‘: L]

REF.NO PART NO.
1% ¢ 18624
2 - C 25250
3 . C 20083
4 Y195 104
5 132- 310
6 c .19213
6 ¢ 23456
7 182- 581
8 192- 21
.9 129- 103
10 C 2182
"1 C 21632
11 C 25253
12, 195- 51§
13 © 132, 330.,
14 R 15380
15 C 23535
16 C 17622
17 113- 257
18 131 1181
19 C 18966
20 111- | 330
21 182- 21
22 C 19034 .
23 C . 19035
24 13- 102
25 195 521
26 _192- 20
27 129- 102
28 NSS
29 NSS.
30 131- 176
31 113- 118
32 195- - 103
33 C 19071
34 T 25070
35 178- 858
36 C 19066
37 83 45
k| 126- 13
39 cC 25113
40 114- 308
41 196. 529
C 25289

. Printed in U.S.A.’

"

C§SEMopELumrnoAND11acOMPAcTTnACT0Rs

o

BELTS, PULLEYS AND IDLERS — 108, 110
* USED S/N 9684071 AND AFTER

DESCRIPTION :
BELT - tractlon drwe !

BRACKET - clutch/dler {use C25259 kit before S/N 9760351},
BUSHING -ny10n - . e oo
WASHER - 3/8" ......
PULLEY clutch idier {used befare S/N 9760361) .. ... ...
PULLEY - clutch idler {used S/N 9760351 and after}
BOLT - 3/8 x 1-3/4"" NC hex
LOCKWASHER 3/8” ............................
NUT - 3./8” NChex .. .........

RQD - clutch (used before S/N 9760354) .. ..... ... . ...

,,ROD clutch (used S/N 9760351 and after) shown
" WASHER -1/4™" ........ T S T,
_ PIN - cotter 3/32 x 1/2” e N
SPRING - return, clutch. & brake, . ... .. ... ..., ... ..
PULLEY -idler . .... ... ..... R Ve
SPACER - pulley '
BOLT - 3/8 x 2-1/2" NC hex_
NUT - IockS/B"NChex...................... ....

PULLEY idler, rear ad;ust e

...............

KEEPER - belt, rear R H.
KEEPER - belt rear L.H,
BOLT - 5/16)(1 NG hex

................................

SUPPGRT - guide, belt {ust C25113)
GUIDE -'belt {use C25113)
NUT-md<a1e'

........................

WASHEH 56T
PULLEY - englne-

KEY -1/4x2"square, , . .. ........ A
SETSCREW - 5/16 x 3/8" NC
PULLEY - transaxle

SETSCREW - 1/4 x.3/8" NC

BOLT - 7/16 x 3/4" NF hex engine crankshaft ...........
WASHER'- 7/16“ -

Decem ber 1983



P

REF.

.

—

B
O{D-O:J\dm(ﬂ-bwr\)—l

'

19
- 20
21
22
23
24

Qom~No o & W =

o

]

— la s s L
O~ N =

o 11

12

13

14

15

16

; 17

¢ 18

. 19

- 20

27

22 .

PART NO.
c 15511
C 18468
C 16739
113- 219
C. . 17164
195- 104
13i- 1181
cC .17213
c 17204
195- 525
C 13012
c" 17207
c 17203
C 15178
C 15545
C 17868
13-« 102
. C 16752
192 206
129 102
178 858
c 19072
C 15166
T 25070
c . 15108
i 26- 16
178 858
- C 15127
113 102
© 192 20 ¢
129 102
C 19107
L 32763
132 26
131- .. 1786
132 310
C 17211 -
c 15166
138 92
C 17410
C ' 18695.
131- 176 -
195-© 521,
C 15408
c 15499
105- 541

Printed 1in U.S.A.

" CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 35

' 'y
i

BELTS, PULLEYS AND IDLERS - 118
DESCRIPTION ' o ‘ : REQ'D.
PULLEY - transmission : o :

BELT -drive .. . .5 . .- . !

.........................................

TKEEPER - BB v vvv e ..
WASHER - 378", . . .. e o R B
LOCKNUT - 3/8" NChex s . ..... U et
PULLEY -idlér . ... ovonn .. L e e .
BUSHING -idler pulley. . .. ,...%: ‘

WASHER -3/8". . ... ....... :

PULLEY -udler, flat. .. 0. oo Lo P
ABM -clutchidler . . ....... Y
BEARING - slegve .

SPRING -idler, .. oo oot e e e e e o
BRACKET -3pring, idler. . .. ... .o
KEEPER - belt ......... e e e
BOLT - 5/16” x 3/4" NC hex" . . .. e e e
WASHER - 5/16". . .- ' ' ' ' L

LOCKWASHER - 5/16"

-

BRAKE ASSEMBLY - 118

DRUM -brake. ., ........ L. 2 '
KEY - Woodruff #9 -
SETSCREW - 5/16! x 3/8 NC hex S0TKET .+ v vt vnen et it aeeme e
- BAND - brake assembly . '

CNUT:=B/16"NChex .............. e e e e e e PP
ROD - brake . ....... R e e e e e e
SPRING -brake return . . oo vt e e e et e . '
PIN - cotter 3/32” x 3/4" . ........... . e -
LOCKNUT -5/18" NChEX - .t con e vt e e e e e e e e e e i,
PIN - cotter 1/8” x 1" ....... e e
PEDAL ASSEMBLY - brake e e e e e e e -
BRACKET -saddle ...... .. ...... e e et e e et e m e
PIN-roll ........ R e R T
LOCK -clutch and.brake. . J .. . .. ... ... ...... e
LATCH -brake <. . . ... .. e s i e e T.

WASHER - 5/16" . ... ... . ... A,
PAD - footrest R.H.short . .. +. ... ..... e e e e
PAD - footrest i..H. fong .. ... ... ..... e e e i e s
WASHER - B/ 8 . L . e e e U

>—-l—lM_\-qlﬂ-—IM—.iM—l._l—l—.|(_ﬂ_mc.)-—lr\J—l._l

December 1983

- ' -

-..d..s'm_s’,.a..;-_;__;_._\_n_u_;m._:_a.h.mm—&—l—l—l




Printed in U.S.A.

December 1983

¢
CASE MODEL 108, 110 AND 118 COMPACT TRACTORS "37
e ‘ : ST e R
. v ._:Wi;r'
- . . , : i . .o ] " Mot
. - C19168 TRANSMISSION. AND FINAL DRIVE — 108, 110
REF. .PART NO. . DESCRIPTION '~ - . K 2 REQ'D.
1 c 19297 CASE ASSEMBLY -transaxle ... .........c.couuueenenn.no " 1 ’
<2 A 30586 ‘BEARING-needle. ... ... ... 1
- 3 C. 19299 BEARING-bronze. ... ......... 0 ... ...... e e 2
4 c 19301 BEARING-bronze. ., .. ...... .. ... ...0..... e e 1
. B C " 19302 PLATE ASSEMBLY -center ... ......ouusrsnnn DA
- B C - 19300 BEARING -branze. . .. .. ... ... . . . e L
7 C - 19303 BEARING -bronze. . ..o .. i i 1
8 ¢ 19304 COVER ASSEMBLY - transaxle {includes #3 &.9) . . o ... .0t oo 1
9 c 19305 BEARING-meedle. . ... ... 0 ... e, P 1.
c 19306 . GEAR ASSEMBLY -differential . ... .......c..o0vnr i e v 1.
RN G 21576 BEARING -bronze.” ", .. ... ... e Ve "2
12 C ° 19308 AXLE-lefthand,short .......... S 1
.13 .C 19307 . AXLE-righthand, long . . ... e e e, e s e -1
Mo G2 019308 GEAR-bevel. .. ... ... ....iiil 2
15 c 19310 PINION-bBvel. [ ... /oo e 2
16 G 19311 PIN-drive ~ ..o oo e PR 1
17 €, 19312  WASHER - thrust,...... AP 1-
18 " -C 112056  WASHER - thrust.' . . ... .. . S et e e e e 3
19 A 27521 RING-snap ... ... . e fee e 2
‘20 - 138 97 PIN-roll ... e 1
21 C 19316 SLEEV.E ASSEMBLY - counfershaft , . . .......0... ... ......... PR 7
22 c 19316 BEARING -bronze . ...... ... .. ..o, 1
23 c 19317 SHAFT -idler”.,. - .. . . e P R 1
26 C 11167  FORK-shift- ... ....... i, T 1
27 C: 19318 ROD-shift  ........ovuunesnnn .. S 1 .
22 cC T1166.  SPRING ... ... .. ... i, b e ,1£
29 211- 6 BALL-steel ~ ... . L i e e 1
30 A JM538  RING-snap ... i . 1
31. C 19320 ROD ASSEMBLY -shift (2nd & 3rdb. . .. ......vi. oot 1
C 11167 FORK-shift............ ... ... ......... .. T 1
C . 11166 SPRING. ... 1,
211- B BALL -steel . .. ..o e T 1 ’
A 11638 RING-snap .............. [P e 1
32 c 19321 ROD - shift. .. ..., L S
34 C' 15780 HOUSING - shift lever . ... ... P, L 1
35 C 11163  KEEPER -shiftlever .. ......... .. .. . e e 1
36 C . 18678 LEVER-shift ..o............... ... i 1
37 A 32181  RING-snap ... ......... e e e 1
38 35012 RING-quad ...... e e e e T
3 ¢ 19324  PIN-drive  ........... e P 1
40 211- 1 PLUG-1/8"pipe. ... .. .o e I
41 C 19327 HOUSING ASSEMBLY - axie'(also inciudes C24598 seal}) ,.......... . 1
C ° 19328 BEARING -meedle. . ... ... ... ............. P 1
42 c 19326 HOUSING ASSEMBLY - akie {also includes C24595 seal) . . .o v.......... |
" 43 ¢ 19328 'BEARING - needfe. . ... ... e e 1 .
44 C 11191 - GEAR-(16teeth) ... ... i e 1 .
45 C 19328°  GEAR-bevel (33'teeth) .. ... ... .. 0 o 1
46 -G 19330 SHAFT:shifter & brake .. ...........00c'uneoooon ... e . e
47 C " 19331 GEAR-shifting (2nd & 3rd). . . ..... .. .u..'0. ... . e 1
48 C 19332 -GEAR -shifting (1st &reverse). .. ... . ......oou ' v ..
49 c 19333 © GEAR-spur, {12teeth) . .......... ... ..o 0. . i
50 c 19334 GEAR - countershaftdrive (39 teeth) . .. ......0.............. ..... 1
51, C 19335 - GEAR'-countershaft (34 teeth) .. ...........0 ... .. . 'v'e’edenno. 1
Y 1 \




e
~ Wi T
v e fEF. "PART NO. "

o

53 "' 19337
19338
19339 °
19340 .
19341
19342
.- 16794

ag
-

}

'y 56 °

&
- o7
Q0 ~J

Co " B’

t 60 19343
83 19344 -
64 - 19345
' 65 ‘19346
. . 66 19347
67 = - 53650
L 68 19348~

2 10480
) - 19349
s 71 -83- .. 420 .
72 B3, 412 .
73 . 113 104
T4 93~ B
76 c 19350
77, -:C, 19351
78° G. 48176
c 19353
C 19354
81 C 719355
C
c
c

COOTOOCO0000000

19356 .
19357
. 8 19358
:' \\ ‘ 85 113 . 17
86 C 19359
s 87, 126 .13
88 . C . 15134

'90. . 131 911
91 ., - 113 + 103
. 92 . 13 104
. 93 C ..15618
94 C. ! 24595

- R )
. o
N
. -
‘
4 f ' ) "
X ' ’ ’ B
, - T Printed in U.S.A.
« - ! :
! \
ks

C19168 TRANSMISSION AND FINAL DRIVE — 108,110

: . B™ . T 19336

-BEARlN’G ball ........ N R S

WASHER - thrust. .". . © .. ... e e e P o

WASHER - flat ” T - :

.SCRBN|mxh%dpp1M"x11m" PO 3

e ) 89 192, 207 ,
' . NUT - 5/16” NC hex, lock .. \%vueenn.. e e S,
'BOLT 5/16" x V'NChex....:.........:_..,;..e‘ ..... e G

m

- . ‘w® v S,
L3 A thy
v - " - "
A .
. : ) .
' \- ' ' - N . o .
S -~

. DESCRIPTION ~ . T REQ'D., "

GEAR™ ‘countershaft (25 teethl|

KEY - countershaft .. .. ,° ’ L RN

- IDLER"reverse .. e, ........ e [ L
SHAFT -reverse idler |, 7>, ... ........ P AT
"SPACER - reverse idler . . . . .. ¢ T S -
STOP - shifter . .. ........ i e et b N
GASKET - chise &cover...... e e PR e

GASKET - shift lever housing;.. . . . . o

“
-~

SWASHER - tHrust. .« oo oo T

..........

RlNG-'snap......,......' ............... B
PIN.dowel ...2..~. .. ... ......«. ..., -
SEAL oil ... .. e, e e e e e e t.
SEAL-oil ....... P 1....;..: ........................
SEAL -oil :.. .‘. B W ey e e .
SCREW - socket head cap, 1/ x1- 1/4”‘. e
SCREW - socket head cap 1/4’" x 3/4'" . R I el e
SCREW - hex-head 5/16" x 1" .. ... .ot oo e .

LOCKWASHER - 5/16” . .’ .. ' . ; . v

—_

SHAFT - input e e - . N P
PINION ~input . ......... e :
RING - retaining  ..... .. e e
PAD - brake e S N B e e et e e e
PLATE -frake pad ... . ... ... PRI .

HOLDER -brake pad . . . . . e e e s
LEVER - brake ..... ... e v es

LOCKNUT « s oo T
DISK -brake. . . .. ... .0 .. ... , .... ....... *

BOLT- CUTBMBT. e PP ey
LOCKWASHER - 5/16" {early production) .. .. ... ...l i, -

- ¢ 4
L]
v -
[ ¢ - -
s S
! ek - .
W, i - L
. w2
-
: ¥ ‘e )
0 *+ N
- . . :
v * @'
- r
‘\
= '
o i PR -
i . - - .
T £ - - December 1983
e o, -7 . et
. H o : N ; .
= L R o, N -~ 3 ,5 i
© - . “ :
- — -
- .
‘ 3 “

.
1
|
|
|
.
"o
i
N
' i
.
-
B
o
£
R
.
\
1
X
. .
4



39A

s T -
I .

| @
.

a

,

- g
, - ] .
- CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ' CL 398
C26110 TRANSMISSION AND FINAL DRIVE — 108, 110
REF. PARBT NO, DESCRIPTION . REQ'D.
1 C"™ 18297  CASE ASSEMBLY -transaxle . ..o ... .0 . ... .0 eo o 1
2 A 30586 BEARING -needle. .. ..., ... . ... e, e 1
-3 C "19299 BEARING -bronze. . . ................. / ................. - 2
4 c ..193)9 BEARING -bronze. . . .. ...\ ... . e N
5 C ° 19302 PLATE ASSEMBLY -center* . . .-.....:...... . P P 1
6 c . 19300 BEARING -Bronze.’. . ..ot 1
7 C. 19303 BEARING -bronze; . ............ e e 1
] c 19304 = COVER ASSEMBLY - transaxle (includes #3 & 9) . . . .. . ..o oo .. 1
9 C 19305 BEARING -needle ™ . .. oo e i
10 C 28111 GEAR ASSEMBLY -differential " .. .\ W .. .. . e 1
11 C 21578 BEARING - bronze .. ........ B .2
12 c 19308 . AXLE-lefthand,short . ......... . ...... . .. . .. . ... . . - 1
13 C © 19307  AXLE-righthand,fomg . .. oo e e " 1
14 C - 193097 GEAR -bevel ... ......oviusvunininn o, P -2
15 C 19310 PINION -bavel. ... ... o L 2
16 c 19311 PIN -drive ..o e 1
17 C 718312 | WASHER -thrust, ' o u . e e e e 1
18 C. 11205 WASHER-thrust. .. ... ... .. .. . T [, 3
19 - A 27521 RING-snap .. ... .. o o D O . 2
20 © 138 97 PIN-roll ............ O SR A S 1
21 ¢ 26112 SLEEVE ASSEMBLY - countershaft ... .% . . ... ........... ¢ . . 1
22 C 18316 BEARING -bronze . ... ...... ..., e e e e e e e e i
23 C - 28113  SHAFT-idler .. .......... P L 1
25 C _11167 EORK.shift ... .. S 1
26 C 49319 ROD-shift .. ... L 1
7% ¢ 11166 SPRING  ..............: S e 1
28 211- 5  BALL-steel ............... ... .. .. e e 1
29 A 11538 RING-snap  ........ e e 1
.30 C 19320  ROD ASSEMELY -shift (2nd & 3rd). . ... .5 ..., ! e 1
' C 11167 FORK -shift. . ..o e, S e T, 1
c 11166 - SPRING.......... B e L LT L PO "1
211, 5 BALLE -steel . ... ... e e 1
: A 11538 RING-Snap ... ...t S .
31 c 19321 LROD :shift. o 1
32 -.C+ 15780 HQUSING -Sshiftlever  .-............. e 1
33 .¢ 11183 KEEPER -shiftlever ... oovts e e o 1
.34 ¢ 18675 . " LEVER-shift ..o o 1
35 - A 32181 RING-smap . .............. N 1.
35 35012 RING -quad " ... et e, 1
37 C 19324  PIN-drive . ..... P 1
a8 211- 11 PLUG- 18 RIPE. o oot it et e e SR 1
39 C 19327  HOUSING ASSEMBLY - axle {also includes C24505 seal} . ...... =~ ... . .. 1
: C 19328 BEARING -needle”. . . ..o vs e ee oo e, e . 1
40 C 19326  HOUSING ASSEMBLY - axle (also includes C24595 seal) .- ... . . ... .. .. 1
41 ¢ 19328 BEARING -needle. . ... . ..., P 1
42 - c 26114 - GEAR-bevel (421teeth) © ... : .\ ittt e e e
43 C . 19330 SHAFT -shifter & brake . ..., .,.... P T T N 1
44 C - 19331  GEAR-shifting (2nd & 3rd). ., .-, .. .. P A 1
45 C- 19332 - GEAR -shifting (st & reverse), . . ..o eei e e e 1
46 e 26115  GEAR.-spur{11teeth) ........... | I PErTT S E 1
47 C . 26116 ° GEAR-countershaftdrive (39 teeth) ... .......................... 1,
48 C 28117  GEAR -countershaft (34 teeth} . .. ... - ... . ... . ... .. . ... ... 1
~. ' :
- -8
Printed in U.S.A. Lo . December 1983



REF.  PART NO.

-

CASE MODEL 108, 110 AND 1 1é_COMPACT TRACTORS

*

C26110 TRANSMISSION AND FINAL DRIVE — 108. 110

o

DESCRIPTION REQ'D.
49 C 26118 - GEAR-countershaft {25 teeth) . . .. ...... ... ..... - ... 1 .
50 c 19338 . IDLER-reverse . ... ... .. ... ... 1
51 c 19339 SHAFT -reverseidler . ... . ... .. .. .. ... ... 1
52 c 19340 'SPACER -reyerseddler .. . . ..ottt s 1 '
53 c 19341 STOP-shifter . .7 .. oo e 1
B4 ¢ C 18342 GASKET - ase Bl COVET. . . oot e e e e e 2.
55 C 15794 GASKET - shiftlever housing. .. ... oo et it 1
56 c 18343  BEARING-ball ...:..... S U A 1
‘57 . C 193456 WASHER - thrust. . ..ot eit e ey e e e 3
58 €. 19312 WASHER - thrust. .o oo oo el 1
59 C 19347 RING -snap . ... e 1
- B0 F 83650  PIN-dowel . .....0. . ... ... 2
61 /c 19348 SEAL-0il ... e 1
62 /G 10450 BEAL -oil ... e 2
63 C 19348 - BEAL -0l oo 1
., 64 83 420 SCREW - socket head cap, 1/8" x 1-1/8" . . .. .. . v . 10 .
65 83 | 412 SCREW -socket head cap 1/47 x 3/4” . .. ... ... ..., .3
66 113- 7 104 SCREW-hex.head 5/16” X 17 ..o ool 8
67 € 26121 SHAFT-InpUt ot e e 1
68 C 26122 PINION -input, ool .
69 G 46176 RING-retainifg ~ ....0 .= .. ... .. e P 1
= 707 C 19353 ° PAD-brake . ... ounl i i 2 -
71 C . 19354 PLATE-brakepad ...%....,...... PO 1
72 C 19355 HOLDER -brake pad . .. .o ovutee e e i 1 .
73 C 26123 LEVER-brake ... ... ....... e e 1 ”
74 C 18357,  WASHER -flat ... ... ... 1
75 C." 19388: "LOCKNUT...:........ e e e 1
76 113- ‘17 _ . SCREW - héx head cap 1/4” x 1-1/4" . .. ... ... P T 2
- 77 c 18358, - . PISK -brake. . ..o ool e 1
.78 126- 13~ KEY - Woodruff #61 S 1 -‘
79 € B34 BOLT - UM B8 . e 1
80 131~ 911 NUT - B/16” NC hex, 106K« « <« oottt e e ettt e e cweseen s 2
81 c 18618  KNOB-shift ., ... .. ...l . PR 1
82 C 24595 SEAL - outer {usedonsome models) . ... Lo 2
83 - Co 26119 SPACER-Gear ..i......................... il T 1
84. C 26120 SPACER - QRar... . oot T
i
4 |
|
, i
} a
» T
3
Printed in U.S.A. . - _ December 1983 .




S R P
- CASE MODEL 108, 110 AND 118 COMPACT TRACTORS : a1
..HYDRAULIC TRANSMISSION AND CONTROLS — 118 ‘ —
REF.  PART NO: DESCRIPTION! : REQ'D.
1 £ . 18207  TRANSMISSION - hydraulic [includes items 2, 3/ 4and 5) .. ... .. ......:
2 - C . 165846 P GEAR - drive L. e e e '
3 c” 15584 SPACER ............. U, F ,
-t C 15585 CRING - retaining L oo i e
5 1260 109 . KEY-Woodruff #3 ... .............. [ S
6 c 15511 PULLEY - transmiission . . . oot ittt it ittt et et el e eeeee e s
7 188, 2012 WASHER - 1/4” L. i e
8 192- © 18 LOCKWASHER - 1/4" L. i e e e e e e e e e e e
‘9 113- 2 BOLT-31/4"x5/8"NChex........ e P
10 - c 151565 FAN - transmissioh .. ................... T S
11 13- 241 BOLT-3/8"x3"NChéx............. P e PR
12 192- 21 . LOCKWASHER-3/8" :........ e P
13 138- .51 . PIN-roll 1/8”"x3/8"........ e B e FEAN
14 C 15534  GASKET.- transmission. . . .. ............. T
15 A 62549 SEAL - "0 ring, transmission . .. . . ... i i e e
16 c 18209 TANK -sufge o .o oo nu. .. e e e e e e e e e e e e s T
17 o 18548 CAP-1ank ... viviet i it e e N
18 Cc 18210 SEAL ol tank .o oot e e e e, e b e e e e
19 214 252 CLAMP-hose 3/4" .. ... ..e.. i e
20 17231 GUIDE -neutral -« «nvvnvnnnnnn.... R .
21 310 1181 - LOCKNUT = 3/8" NG BEX v v o e v e e eoe e e e e e e

» L]

18837 .. HUB - travel control’

.........................................

)
[g%]
- OO0 =0N

17234 LEVER - cam control

23 93- 53  LOCKWASHER - 3/8" external tooth | .. oo oo e e e
24  +15597  SCREEN ................. e i PR
25 14900 +SCREW - #10 x 3/8" NC hex selftapping. . ..ot e e e e e e 1 ......
26 78 858 - SETSCREW-5/16" x3/8"NC*:. ... ... ....... e e
- 27 c’ 18624  LEVER -speedcontrol L. ...... .. ...... ... ..., S
28 A 37247 KNOB-speed control .. ... . .
29 C 12093  BUSHING - flip lock. . . . . . T
30 c 11842 | SPRING -control lever . . . . .. i e e e e re e e
31 131- 165 LOCKNUT - 1/2" NCHEX « .o oo e e e e e e e e e v e e
C

33 195 521 WASHER-5/16" .. ...t
34 1322, 26 PIN-cotter 3/32" X 3/87 e
¢35 " C 18839 LEVER -transmissioncontrol . ... ... ... . ) i e e
36 129- 103 NUT-3/8"NChex . ... ivinn.n. N
37 C 23514 < BUSHING-cam ...............c..... e
3B C. 18233 KIT-inputshaftand bearing . . . . .. ... ... ... . it
[
Printed in U.S.A. o : . ' . , December 1983

B e BT 1 4 [ N O L T % B S G S | i R e T T % B R




CASE MODEL 108, 110 AND 118'COMPACT TRACTORS ) 43
C15516 Di'FFERENTJAL AND FINAL DRIVE -118
‘REF. . PART NOQ. DESCRIPTION ' REQ'D.
1 .C 15788  PINION-bevel . .. . ... ... ..... ... .......... AT 2
L2 C 15808 GEAR-:-bevel ... .. ... ... .c0.oeiiniiininnnn 2
.3 C 11173 PIN - drive L o L e e L o
4 c 11174 BLOCK -drive , .. .......... e S e e 2
5 C 16812 . CARRIER -differential, . . ... .. ... ... . ... .. 1
6 c 16811  CARRIER -differential. . .. .. oo oo e e e 1
7 cC 11172 GEAR -ring . . e e e e . 1
8 C 15786  AXLE-LH, .............. e . P R 1
9 C 16787  AXLE: B H. o i e 1 , .
10 - F. 19633  BEARING -thIUSt . v v oo e v e oo et e e e e e e e e "2
11 C 11178  WASHER -thrust. ... ........... A e e . 8
C 12 c 11222°  RING - retaining ... .... i e e e A
, 13 113 15 BOLT- 1/4" x 2-1/4" NC hex I . . e e e et 4 -
. 14 92, 4  LOCKWASHER-i/4" . ............... CE e e 4
: 15 c 15813 HOUSING - differential. « o, o v v vt e e v e e v e e e e ee e e "
; 16 C 16005 BEARING -needle ..., .. .ot e e e 2
17, C 16006 :  BEARING -Needle .o vvvvt i ettt et e e e e e 1
. 18 C 18814  COVER - differential housing. . . . . .. e L 1
~ C 16005 BEARING - needle (see Ref. 16) . .. . oo oove i, 1
19 C 16007 BEARING - Neetle. . v v v toies et e et e e e e e e e 1
20 C 15803  HOUSING AND BUSHING ASSEMBLY - L.H. ... .. ... ... ......... 1
21 o 15807 BUSHING . ... .. e e e PR L 2
22 C 16804 . "HOUSING AND BUSHING ASSEMBLY -R.H.... ... e e 1
. C 15807 BUSHING - (see Ref. 21) ...t iin ool i, 2,
23 ¢ 15815  SHAFT -brake ......... e e e 1 ‘
24 C 15816  GASKET -housingtocover. © . cun i vilie i v e J 1
25 C 11183 GEAR - OUIPUT Lt s et e e e e e e e e 1
26 C 11187 GEAR -udler .. ... e N . "1 ‘
27 Cc 15802 " SHAFT -outpUt . ... e e 1
28 c 18801 BPACER ...ttt e e e e 1
29 C 11205 + WABHER .. .. ittt et e [ 1
30 C 18009 WASHER............... e PR e T
31 C 11195  SEAL -oil ...... e L . T2
32 O F 53650  PIN-dowel.. ... e e e e e e e e e 2
‘ 33 - 187- . 996  SCREW- 1/4” x 1" NC hex head, self-tapping . ... ........... P 10 )
34 221- 1013 PLUG -oil fillerand drain . .. ... ....... D AP 2
.35 C 15134 BOLT U BB o e e e 2
36 192-. 20 LOCKWASHER -5/16" 2P ....... P e s - 4 -
37 .. _%g- 102° NUT-5/16"NChex, ZP. . . .. ..o .. e e L. 4
38 i 104  WASHER-3/8"flat. c oo v oo oo A 2
39. 192-  21. LOCKWASHER-3/8" ..... e e 2
40, 13- 206 BOLT-3/8"x3/4"NChex........couifuuinunn .. e g 2 "
) N ,




!
R

USED PRIOR TO §/N 9760357

o REF. PARTNO.
1. C 18621
2 C 15083
3 -.C 20185
; - A 70282
- N of 18915
. e & ®&C 15273
7 113- 206
8 192- 21
g 195- 104
3 10 A 30881
1 113 213,
12 182 581
i3 c 17108
14 C 16714
15 C - 21942
16 131 1181
17 c 23535
18 C 23758
19 C 10015
20 132- 48
21 C 15527
22 175- 415
23 192- 20
24 129- 102
25 c 19171
26 C 26345 -
27 113- 102
28 195 521
} - 29 C . 20475
. 30 NSS
Co- - 31 129- 103
- 32 NSS
33 c 23757
34 C 16745
35 186. 522
36 195. 533
37 A 70280 -
3 . C 25232
'39 C 25234
40 C 25233
41 C 23818
. , 42 C " 12975
43 131 176
. 44 D 33544
R 45 113 205
. C. 24024
C 26022
, - »
- L
[ . Printed in U.S.A.

ATTACHMENT DRIVE =~ - o
' POWER TAKE OFF (PTO) ASSEMBLY

DESCRIPTION - - ' ) " REQD.

BRACKET -PTO. ..o . e P
PULLEY - PTO bottom ‘

........................................

WASHER Plain e
BEARING-PTO . .... e e, P :
WASHER -bell ............. .......... ‘.

.................................

WASHER - 3/8"- pialn .zp .......
WASHER - spacer.

o

m
<
r
—I
W
S
o«
x
£
-
=
O
=
[sv
X
N
-
T L L0 mk e K oed ol ok e

c -

..........................................

SCREW - pan head 3/8" x 1-3/4" NC ......... R
SLEEVE - |nner

............................................
.
................

PULLEY idler ' e
ROD -PTO (order C24024 kit ¢ pnor to S/N 9719523} ...................
LEVER -engaging . ... .......... a
PIN -cotter 1/8" x.3/4" . .. .
SPACER. .. e [P,
SCREW - 5/16" x 1" truss head, ZP ! !

kS

WASHER - .375 x .734 {late production} ... .. .., R e,
WASHER - .531 x 1.082 {{ate production) ......... ... .. P e
BEARING - ...t RPN e

T

'Decerhber» 1983

B R Y

%2}
o)
I
@]
m
s
o
a
o
=
3J
[i=]
1
= e = S WA S 0 SR = L) em

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS _ o 45’

{ .

&



" BREAKER CONTACTS FOR MODEL 110

Jo= -
o

CASE'MODEL 108, 110 AND 118 COMPACT TRACTORS - 47 N
*  ELECTRICAL SYST%M — 108
. USED PRIOR TO $/N 9747008 S
REF., PART NO. . DESCRIPTION » ' REQD
1 -C 18197 BATTERY-.12 volt ................... i e, . e I
2 - Cc 21634 HARNESS . W|re ............... e e e e e e 1
3. C 14565  CABLE - battery positive-(red 10-1/2'") .. . . . . e 1’
4 . C * 14566 CABLE - battery negative {bladk 127} .. ... ...ttt e 1
5 c 24859 ~ WIRE - battery negative 1o solenoid case. . ven v vt e i 1
‘6 223, -34. FUSE-7.5 amp. (used prior to S/N 9684071] S e P e et 1.
6 BR 391507 BIODE - (1ate pruductron) ...........................................
7 C 14553 < SOLENOID - StArt . . v ottt e i e e e e e <1
8"~ C 18816 SWITCH - ignition, mcludes key (use prior to S/N 9719438) ........... SPI 1
9 C - 17763 KEY -fignition {use prior to SIN 9719438) . ... ... ..o . 1
10 c 18203 WIRE,- solenoid to PTO safety SWitch « . oo oo ieese oo oo C
11 c 18185  WIRE - PTO safety switch to clutch switch . ..\’ oo e oo oo [
12 - € 18182  SWITCH - strip, PTO & lutch - . . . . e ae e e, "2
13 C 15114 -~ CLAMP - battery hold downy 4. ....... e 1
14 BR 392749 STARTER -engine, 12volt ... .. ... e e 1.
15 c 18677  HARNESS-wire ... ... ... ........ [P 1
16 - C 24145 SW ignition, includes key’ and lockwasher only (use S/N 9719438 and after} 1
"7 A 24509 KEY -1 nition (use /N 9719438 and after} . ............. .0 ... 0L 7.
18 BR 261269 SPRING - diode (Igtepioductlon) A S, 1
19 BR 390233  SHIELD -starter........ ... P e e 1
20 187- 132 SCREW.-shield ... ................. S T,
‘ 18 8 , R 1
BREAKER CONTACTS
oo fuse before 8/N 14017203 on 110)
' (use before S/N 14016311 6n 108, 118)
BR 299061  KIT-ignition (108, 118). . ... .c.ivet ittt e, 1
1 BR 294628 KIT - points and condenser  ............ e 1
2 BR 26018 SPRING - breaker arm .. .. .......... ..., 1
3 BR _ 260374 SPRING - connector, condenser ... .... ... ... A S 1
4 BR 65704 PLUNGER - breaker point. .o u e v i it e e e nee e e 1,
5 BR 61760 CKEY - flywheel, ZINC. Lo o D] T
6 NSS SCREW - breaker arm mtg, (use 182- 549and 195-10) .......... R 1
7 BR 220477  CLAMP-condensermtg. ......:........l.o...... P A 1
"8 NSS  SCREW . condenser mtg. {183-7 and 193 4 1
9 BR 222117+ "BOVER - breaker point. . .. .. ... .. oee ol 1
10 187- 1041 © SCREW -sems, cover .. .. e 2.
IR C 25753 BREAKER CONTACTS ASSEIVIBLY ......... e 1
12 C._ 25761 SCREW - breaker adjusting................. .. ~...: S 1
13 c 25755  COVER - breaker points .. ..oivv. v ion e et 1
14 187- 1041 SCREW -special . . .%o ¥ 2
15 € 25754 CONDENSER...............o. oo S
]
“Printed in USA. - © - December 1983




- Lo ’ CASE MODEL 108, 110 AND 118 COMPACT TRACTORS .. - T 49
‘ ’ K . I . , ! . M - N ’ Q
T0 8" TERMINAI{- . : ‘ o . ' . coen T e '
CH : . .
ON 1GNITION SW1 TO BATTERY POSITIVE O ' ' » ; , '

Il TO ENGINE
: CONNECTOR

s ELECTRICALSYSTEM-—108 110 y

(s \ (@‘:,TO BATTERY NEGATIVE - ' _ . _'USED S/N 9747008 AND AFTER - o E | .o
_ \{g X To NEUTRAL . ! REF. PARTNO. .~ *. DESCRIPTION - - _' S © ' REQD.
)/ - START SWITCH” T ¢ . 18197 . BATTERY-12volt.......... ... eaita. e P e Lk
" TO STARTER ’ - "2 C '25078° HARNESS - wife (used S/N 9747274 and after]. . . ... . ... .. S 1
. . : ’ 2 C = 21634  HARNESS - ire {used prior to SYN 9747274) . . ... ... ... . .. o1
; I - c 14565  CABLE - battery positive (red 10-1/2") .. .......0.... ..., ., U s 1
4 “C 24814 CABLE - battery megative (black 12} ... 2. ... . ... ... . .. . . ... . EEEETE R
L C 24859 = WIRE - battery negative to solencid (use before S/N 9777038 {108) o ; .
o 9777974 (110)) ... . ... B S e 1
5 - C 25559  WIRE - battery negative to solenoid (use S/N 9777038 (108}, , :
. e ' 9777974 (110} and after) . . . . . N e it PO 1.
6. . BR 391507  DIODE- (used prior to S/N 9747274)" .. ....... 0. ... . . .. .. o 7 i
7 c 14553  SOLENGID - start {use before S/N 9777034 {108), 9777974 (110))., ... .. .. 1
8 ® cC 24145 SWITCH - ignition {includes key and Iockwasher only] ............ FURR - 1
g A 24509 KEY -dgnition. ..o o 1
- 10 C 5‘24857 WIRE - solenoid to PTO switch (use before S/N 9777038 (108}, 9777974 {110} . 1
10. C 25558 WIRE - solenoid to PTOswitch (use S/N 9777038 {103}
SN e 9777974 (110band after).. . ............ .25 ... 1
"1 C 24856 uWIRE-SWltchtoswnch ...... P 1
12 C 24800 SWITCH - nedtral start. . .. . . . P '. e S 2
i3. "¢ -15114  CLAMP . battery holddown. .. .....vo e 1
. 14 - BR 392748 STARTER- - engine, 12 volt (use before S/N 14016311) ... ... ... . . . .. . T
14 C 1 27264 STARTER - eng:ne 12 volt {use S/N 14016311 and after} A T
. 15 c 24858  HARNESE-wire .. ... ... ..o 0. . T A 1
16 BR -261269  SPRING - diode {used prior to S/N 9747274) ............. e e 1
- 17 - € 25243  ‘CONNECTOR - WITEL L et T R T I
. S, 18 C 272566  SHIELD - starter {use $/N 1401531\1 andafter) ... 0 % e 1
R 18" BR 390233 SHIELD - starter(use before S/N 14016311) ..... PO SO Lo .‘.- e - 1e
: 19 187- 1328 SCREW-Shield .0......co.looilenn BT 2.
20 c 26525 * SOLENOID - start,{use S/N 9777038 (108), 8777974 (110) and afterf . ... :.... 1
See Page 9 and [m] for S/N. 9?47274 and.after : ‘ )
R - . ° G . L. L . N RS .
‘ , IMPLEMENT LIFT N .
" . N " & ! . - a . 1 N
) 1. C 19044  LEVER-implement lift ... ... .. S e
2 ¢ 19172  ROD- PUsh. - T e 1
3, C- 14535 BUTTON-thumb........... S S S S 1
4 c 16156 , BRACKET -saddle. ....:....... P e Cme e "2
Y 5 113- 102 BOLT-5/16" x 3/4" NC hex, zp .. U T .. &
: 6 . 192 20 - LOCKWASHER.-5/16"2P......... R 4 .
. 70 129 77102 NUT-B/16"NChex, ZP........c..%.one.n... e b 4
. '8 138- . 92 PlN-rouans"x3/"...,....:...,.‘...u....-; ....... beeee e 1.
.9 C 15564  SPRING.............. L -1
10. 138 2054  PIN spifol 5/16" x 1.3/4" P B 1
1t 195- 521 WASHER- 5/16” plain . ..~ . ] D = 1
) ' - !
| o
r i\ /0)
| -

- ' ' Decembég%;sa:}

\/4




. : ; CASE MODEL 108, 110 AND 118 COMPACT TR_ACTOR'SE 51
. ‘ s
ELECTRICAL S¥STEM HARDWARE —108, 110 .
R_EF_. PART NO. S : . DE§CHIF’TION . S . REQ'D.
1 C 14080 “NUT - back up (use-prior to S/N 9719438). . . .. .<:......... e o1
2 cC 17426  WASHER - ignition switth {use prior to S/N 9719438) .. ... ..... AR 1
3 C 17921 NUT - escutcheon (use prior to S/N9779438) . .. . ... ... e 1
4 < C .10836 , NUT-speed .e...... ... ... F . I 2
5 192. 19 - LOCKWASHER - 1/4" e e e b2 -
6" 187- 1908  SCREW - #10 x 1/2" self tapping hex, .- . . . .. .. ... e 2
7 C 18204 SCREW - #10 x 1/4" binder hd., nylen (used prior to S/N 9747008) oL, 1
8 ~ 195 513  WASHER - #10(usedpnortosmgmmos)................._.......‘. 2 .
9 c 15704 NUT - #1_0 N C hex, nylon(used priér to 5/N 9747008} . ... .......... T 1
10 © 129- . 642  NUT-#10 acorn {used prior to S/M 9747008)... ... .. e e e 1
11 T 111- 202 BOLT~5/16X3/4:'rd.hd.sq.neck...I..........” ................... 1
12+ 129 102 NUT-8/16"NChex ........... N N . T
13 11 i08 BOLT - 1/4 x 3/4" rd. hd. sq: neck : ......... e, B \
14 129- 101 NUT-1/4"NChex ...........%...... IR S 1 -
15 129, 162 NUT-5/16NFhex........ et S e 20
v 16 193- 29 - LOCKWASHER-5/16" ..'.......... e e L f’ i e e, 2
17 - . 193 99  LOCKWASHER-3/16" .............. e Lol L. 2 :
g 18 129- 37 . NUT-#10hex (packageof100) .............. - .;[.‘ ............. 2 !
19 € 19521, CLiP-wireholder .. ... .. ... ... i EA S RS 3
20 C 19246  HOLDER - strip switch {used prior to S/N 9747008} .. .. .. ............ . L2 -
21 0 182- B23 SCREW - #10'x 7/8" pan head (used prior. to S/N 9747098 ............... 2
22 C 19264 WASHER - 13/64" nylon (used prior to S/N 9747008) e ... 2
23 © 129 77 NUT - #10 square (used prior to S/N 9747008) ................... 7z
. 24 c 24069 COVER.-- termlna! ................................................. v i
. 25 C 23248 LOCKWASHER internal tooth 5/8" {(use S/N 9719438 and after}- . .........< _1 /
* 26 Cc 24658  NUT - 5/8" - 32 knurled (use S/N'9719438 and. aftec] ..................... 1 -
27 . 182 10 SCREW-#4-40x7/8"..0 ..., .. ........ ; 4
28 T 120. 13 NUT-#4-40. ? ..... 4 '
29 192- 13 LOCKWASHER #4 ....................................... 4 A
30 193 70  LOCKWASHER - #10 external tooth ....../ ... - : UL PR i
31 129 17 NUT-#10............. O S P 2 N
32 182 © 559 seREW #10- 24 x 3/4" YT 2
i ; ) /
L ‘ v
“ STARTER MOTORN—{BRIGG_S" - -
- , ) 7 _ . . A
,BEF- . PART NO. R . 6ESCRIPT'ION ' ' L ; ) BEO'Q
1 : NSS " MOTQR-starting 12V, Brj Jgs ....... e e 1
2, BR 391461 DHIVE ASSEMBLEY -starter . . - . - .. . it i e S|
3 BR 392061 END CAP ASSEM LY -starter (includes items 4 &9} . ...... ... 1,
T4 NSS, ’ WASHER - thrus'{see item 3or 8) ... .. . e 1
5 BR 390837 ARMATURE -starter, Brigas - -« v v v v et e e e e e e e v eee e 1 T
6 BR-392744 HOUSING Strter, Briggs . . . .. L e 1
v 7 _BR 391705 BRUSH ASSEMBLY L3 €= 1 1] S teee 1
- 8 BR- 390846, L END CAP ASSEMBLY com. end {includes Brush Set). . . . [ T
g NS . ¢ SPACER -fseeitem30or8) ....... .c0..o.o.lion oo i,
10 . BR 391706 BOLT ASSEMBLY - thru [includes washer}. . .. ... ... .. PR 2 v
< 11 . NSS* . BOLT moto%noum:mg {use 113-102 and 192- B) ..ol e 2
! Printed in USA, . f-"- P v December 1983
‘ b kv ) " s - \
) "’ 1 - ' ‘.”"r, ¢ ) Co. T ~ 3 7] ,-' A - | !




REF.

OWoO~OD R WA -

PAR'[.ND.

-
NSS

L
BR 301281
/

E

BR 390444
NSS

BR 391607
BR 390447
BR 390449
BR 390448
BR 390450
NSS -

" NSS
'BR 391461

BR 391585
NSS

* BR 391584
B8R . 390452
BR 390990

4

/ STARTER MOTOH AMEHICAN BOSCH

\
DESCRIPTEON -

MOTQOR - starting 12V, Bosch Mode! 01965 1
DRIVE ASSEMBLY -

. END CAP. ASSEMBLY - com, end, Bosch

- . STARTER MOTOR —MITSUBISHI

MOTOH starting 12V, Mitsubishi Model MDO1T02271 .............
DRIVE ASSEMBLEY - Starter .. .. voue'suun ... e
» . END CAP ASSEMBLY - drive end, mitsubishi. . ... .. .........

REQ'D

Bt % I I R s

" BR 390455 -

END CAP ASSEMBLY com, end {indludes brush set)

— - '
S OO NOG R W=

NSS
BR 93771
NSS

Printed in U.S.A.

SPACER . starter (retain old spacer for service)

BOLT -.thru, mitsubishi

BOLT - motor mounting -

R . .
MR b == o B e el o

Deceniber 1983 -




- 53A i . @ * , ' ] o
CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 538 ' !
STARTER MOTOR :
{use after S/N 14016311 on 108, 118) ) .
fuse after S/N 14017203 on 110) . ' - 2
S - REF. " PART NO.. ‘D,ESCRIPTION ) : : i . . REQ'D
‘ c 27264 MOTOR -starter, 12volt................ e PR . 1,
| 1 C 27260 BOLT - thru (includes washer) ... ... A o2 |
N X , .2 - C 27259 BRUSH ASSEMBLY . .. .o v e 1.
. 3 BR 391461 DRIVE ASSEMBLY - Starter. ., .. ......cueeos i, 1 :
A 4 BR 390837 . ARMATURE -starter . .. ... i i e e, 1
2 . 5. ¢C 27262 ENDCAP-driveend. . ......................._. e 1
~ 6 c 27268 END CAP - commutatorend. .................... e, 1
: 7 c 27263 HOUSING -starter .. ... ..ottt . 1
[} -] ' a e
& ‘ T ‘ a@
" P
- / i ’ ?
¥ / -
' - ﬂ"‘ .
R ; >
- i“
1 - T
& i
1) ° e )
. . - )
- . J F
@ ; I3
- | \
December 1983 |



. "REF.  PART NO.
: 1 c 18197
2 c 18677
3 C 14565
4 c 14566
5 C ~ 24859
. 6 223 . 34
6  BR 391507
7 C 14553
B c 18818
9 - C 17763
10 C 18203
11 C- 19055
12 C 18182
13 C 15114.
' 14 BR 392749
- . 15 o 10453
C 18 c 21834
177 BR 390233
18 , 187- 1328
) 19 BR 261269
|
|
r
i @
| REF. PART NO.
? . 1 -C- 140860
| "2, C 17426,
- 3 c 17921
& ’ 4 C 10836
5 193- 70
\ 6 187- 484 .
. 7 C. 18204
8 195. - 513
9. C 15704
10 129 642
11 1171 202
. 12 129- 102
13 111" 108
' 14 129- -, 101
+ 15. 129 122
16 182- . 20
17 192- 18
18 129- 37
19 c 19529
. 20 .- C ° 19246
. "2 182 523
T ; . 22 C 19254
® 23 . 129 77
. ) v
(' , b . .
L - ’ o, Printed in U.5.A.
s . - . r

* SCREW - #10 x 1/2" self-tapping hex

"WASHER - #10

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS
: . : o

ELECTRICAL SYSTEM — 118

" DESCRIPTION

BATTERY - 12 valt :
HARNESS -wire . . . oo ot i il i s e e e e e
CABLE - battery positive {red 10- 1;’2"]
CABLE - battery negative (black 12") . . . .. .. .. .. i
WIRE - battery negative to solenoidcase. . . . . - oL o u s v oo
FUSE - 7.5 amp. {used prior to S/N 9684071]
DIODE - (use /N 9684071 and after} . e
SOLENOID -start . . ... ... e i e e s
"SWITCH - ignition, includes key

. KEY LT g = T T T T T T T U
WIRE - solendid to PTO safety switch . . .2 . . cL L
WIRE - PTQ safety switch to clUtch switch
SWITCH - strip PTO & clutch

~ CLAMP - hattery hold down )

STARTER - enging, 12 voit |
SWITCH - strip

.......... ‘.--.......-........-_---?-.._..--.-44

HARNMESS -wire .. ... . . o i i m e aa PR e e e et e e

SHIE LD = St o vt et et e e e e e e e e e e e e e e e e s
SCREW - shle[d : =,

...................................................

-

- ELECTRICAL SYSTEM HARDWARE ~ 118

c . . 1.
DESCRIPTION ,
NUT - back up AT ¢

WASHER - ignition switch .
NUT - escutcheon
N S T

LOCKWASHER - #10 external tooth

SCREW - #10 x 1/4" binder hd. nylon

.............................................

NUT - #10 NG REX, NYION & 5 et e e et e e e e e e e e ree i n b ieeaeans
NUT - #10acorn . ... .. L J [
BOLT - 5/16" x 3/4" round head, square neck

CNUT - 5/18" NCREX®. v vee e i e faeaeeeiiaeaaer s s PR

BOLT - 1/4" % 3/4" round head, squareneck . .. ... ... i
NUT-1/4"NChex ....;covevv... e e e e ey
NUT -B/18” NFREX « vt v v ese e tee e emimeceanndns e
LOCKWASHER - B/18™ & it i it et e e e te et imnm s s naanannmesan
LOCKWASHER - 3/18 1. .o it ittt trce s aaar e e
NUT - #'IOhex(packageof!OO)............:.._......' ...... PR .
CLIP - wire holder. .. - ... ot e e et e e
HOLDER -strip switch . . . .. e et et et et e e e e
SCREW - #10 x 7/8" pan head. . ... e e e
WASHER - 13/64" nylon . .. : ,

- NUT-#!HOs;quare....\L ........ e e e e e b e e e

REQ'D.

[ U WEPUIPUS N S i

MR WRMNAOR = = = )= KR == o

A. _ ;  December 1983




.ot . . , 1

" - ~CASE MODEL.108, 110 AND 118 COMPACT TRACTORS o 57

[l

_ ] DECALS
- Useé prior to S/N 9719645

REF. - PARTNO. - " DESCRIPTION o ~ . REQD. -
1. 321- 2472 DECAL (RH.5108....... e N P v
2 321 2473 DECAL(LH)108 .. .. . . . ...\ S 1
3 321-° 2476  DECAL - instrument panel, 108 ... ... ... . .. e e 1.
4 ° C 18188 DECAL-PTO.. . .. . ......... PR PR L
5 NSS - DECAL - brake lock {use 321-6228). ... . ... e e 1
6 321- 2474 DECAL-(RH.), 18 .. .. i e e . 17
7 . 321- 2475 DECAL:={LH.), 118 ........... e U 1
8. 321 2477 DECAL -instrumentpanel, 118 .. .. 1. . ... .i..onevuiino ..., o
8  "321-. 3256 . DECAL-"Caution”.............. e e, N
10 321 1423  DECAL - ““Case” {used §/N 9684071 and after}. ... .. ... ... ... ... LI 1.
3 4 - 1)
&Wmm' N R J : g * - k . . ) _ . )
9 sagr - " ' * . . ‘ K ) T a
THROTTLE . ; - "
i siew ‘ .
’ S
o 4 -
ET I ! L
¢ &
B ¥ h + .
S B ,
, Acaution : - . : o - B
- KEEP ALL-SHIELDS IN FLACE. - : . - b
BEFOURE LEAVING ORERATOR'S POBITION: i N * - - .
. SHIFT TRANSMISSION TO NEUTRAL . . , e ' R ) )
SET PARXING BRAKE . - - . . . i ~
DIBENGAGE ATTAL‘:HMgNT CLUTCH . -
BHUT OFF ENGINE . : 5 - .
a REMOVE IGNITION KEY . - : . Y ' “
b [ cwowe . WAIT FOR ALL MOVEMENT TO STOF ’ . N -
conlmoL U:ll" " BEFORE SERVItING_ MACHINE.
° " u 9 Yy KEEP PEDPLE‘ AND PETS A SAFE .
A , - T v DISTANCE AWAY FROM MACH{NE v
. : ' P
t 5 ' I3 ’ - Al
o f
<° .f-‘ - ‘
L : _ .- - . Printed in U.S.A. L ' o December 1983
L . - '_ N ‘ . i . . .. . - , ) ) - . . .. -




&g . - : : _ . ‘ o - CAS_EMDDEL»108,11DAND118COMF"AC'FTRACTORS' 59

o ;o S DECALS 108, 110 (English). )
' R P ‘ . Used S/N 9719645 and after ‘
& ." N . . . . ¢ - R T .
REF. - PARTNO. . DESCRTPTION . ' - "REQ'D .
1 321- 4160  DECAL-hood R.H, {shown) (used prior 1o S/N 9747215) © ... . e 1
} 2 - 321- 4159 DECAL - hood L.H. (used prior to $/N 9747215) ... ... ., g 1
3 ~ C . 26252 : DECAL - instrument panel........... e Fe e 1
4 'C . 18186 - DECAL,PTO ........ e e 1-
5 C 2721 - 'DECAL - brake lock . . . ... T e e Cee e 1
g - 321- 3256 . DECAL - “"CAUTION",...... O [ peees 1
7. 321- 2874 " DECAL - fender “CASE" (used prior to S/N9747218) .. ... Y. PR | ) ‘
8 $321- 3909 DECAL -clutch, brake. . ... .. ... ... .0 ... .00, e P :
9 . -321- 4148 DECAL - fender; 108" (used prior to'S/N 9747215{ e oo
- 10, $21- 4154 BDECAL - hood, top {used prior to S/N 9747215) ... ... I 1
. 1 . 321- 5098 DECAL - hood R.H. {shown) (used 5/N 9747215 and after} <. ».. .. .. o oo o
. T12 321- 5099 - DECAL-hood L.M. {used S/N 9747215 and after} ... ... .. ..., oo 1 L
13 S+ 321- 5008 DECAL - “108" hood top {used S/N 9747215 and after) . .. ........ . . 1 )
- .14 . 321- 5097 - DECAL - "Case™ seat back.(used S/N 9747215 and after) = 0 . ... 1 .
- . J15 321- 5040 - - MEDALLION - “Case” {used S/N 9747215 and after) PR P
i T 16 . '321- 8011 DECAL-“T10"hobdtop .. oo R
o 17 C 26216 ' DECAL-"XC” ..., ........... e, e 2.
& R "( * el
N ' :  'DECALS- 108, 110 (Ehglish and French)
" , ” Use S/N 9719645 and after -
KEEP ALL SHIECDS I PLaCE . .o N . R
+ BEFORE LEAYING OPERATORS POSITION . . . . - - L . . -
] ) SHIFT TRANSMISSION TO NEUTRAL - ' . ) ‘ ‘
) SET FARKING BRAKE e - . e
SHUT Orf N o cluren ’ 3 T 321- 4758 . DECAL instrument panel ... . ... e PR 1 .
. ﬁf.ﬁ'éi'ﬁfﬂrfc’.’vif.:m 1o trom N 4 321- 4756 - DECAL PTO U e 1 ‘
' _ DEFORE SEAVICING MADHINE . . | . .- 5 C 26934 | DECAL.: brake lock [ YL P N T .. ‘.
_ BISTANEE vkt Fror R _ ; : "6 321 4733 DECAL - “CaUtioN s . -\ v oo s e e eee e e e 17
- 8 321- 6324 - DECAL - cIutch/Erakq ............ e 1 .
- - ' oL - .
[} [ . .
I w ’ .
" ’ . J ' ) @ i
Y v . , " ' " ' .
OPERATING IN: INSTRUCTIONS ' . N e .
. e “":lnmu o G msmucnons . RS e
péix‘li".«i' : _ . - E B o : .
' . ' . . ) T J R - . "I."" - . ' o . , . J - . .
- e | . : ST . R : : " T ‘ -‘
: ’ ] . ) C _ b A - C 2 o . o “ -
T < ‘ i L - <.,. . - . . - m .- ' . Prinfe;d in US.A. L ‘.- December 1983 -

- - : : - : : . T L -
: _ : . L ] , - ‘ : -3 :




v - o
. Fm . ", ' YR
- .

g
3

HEAD LAMP KIT (OPTIONAL] I

' - ’ . © NSS KIT head lamp {order as'J& machinery item}) . . . . . . e e,
22571 HEADLAMP _............... P
14537 ~ 'CONNECTOR - head lamp L.

25076  HARNESS - wirg . . . , Al , ,
19222 SWITCH: headlight . [ .. ... T R
26142 'CONNECTOR - termipal L N

321- 2484  DECAL- lights (Engljsh}’ fLs ' ‘

AWK -
‘QOO'('J'O

e _ - 321- 4754 DECAL -lights (Frefich) ... .\...... i DI ER
, . | 't -
- - -" " HEAD LAMR’
17131 620 NUT-speed .......... R PUEOU o 4
, 2« 187- 1334°  SGREW - #8 x 1/2" round head, Phllilps self tappmg ................... 4 -
- e 22571 HEAD LAMP ASSEMBLY | oo o e .2
) 3 NSS .~ RECEPTACLE - head lamp (order C‘14302) .......... e 1
4 c 14306 ° BULB-head lamp .., ., ..... . ... PR T e 1
5 C . 14304, - GASKET-headlamp....... A 2.
8 . C 22573 "LENS-head lamp .. .. ....... e P S N 1
N ! \ . .. - I - q“. "4 *
- i L]
N 3 -
H o a
e S .
-~ ;( .
. ' €
% ° - e
z L s
2z
. i . ; | : .
. . . N !
v ) A - i B
P R ) L ¢ -
° | - " ' .'_\ - ’
| 4 . , n
f - . B o ? . L4

] o P o, A .+ Printedin US.A. & .. LTy © .+ December 1983

. M i . ' - ' , - I‘ R -
. . % - ’ ‘ I - : l h | . - ) “- ‘ ‘ <

C . o - CASE MODEL 108, 110 AND 118 COMPACT TRACTOR ©.  ~ 61

REF. PART NO. : DESCRIPTION * o " REQD.

'S
.
2 e e = R =

A U



e . . _ oo . \ . NUMERICAL INDEX - . . ) IR -
. NUMERCIAL INDEX . | : ' ; .- , .
T L PR _ . _ _ , PART PAGE REF.  PART - . .PAGE REF.  PART 'PAGE  REF. - /,/
siny " pART . .. . PAGE. .REF.  PART - - PAGE. REF. /PART" PAGE REr. . NO, ..~ NO. . mNO.  NO. - + No. No NO. NG., NO.. . .7
S .. No. S NQ, . NO.:  NO. . NO. T NO. / NO. ;- NO.  NO. — . —— : : A
Fe et " - ' iy S S : A - - BR 390233, 49 . 18 | BR 332744 51 . 6 47 7
v . ' C ‘ N E o ’ - BR ' 390233 ' 55 17 BR 2749 . 47 14 - 7
FEIN . ‘ ’ ‘\ "35012' ) 37; v 38 - BR- f 93536 v 9. 24/ . BR 230932 .17 - 25 ) BR: 390402b . 5 20 i 8R 392749 '49 M 14 gg ' ) ?//. -
L '380t2°. "398 . 36 } "BR- . .8362° 13 - 14 BR 230976 - 9 . 2 gy gggar’ oy 3 BR 392743 - 55 - 14 5 e
, S AL 11538 *- 37, . BR 93622 %t . 28 BR - 231055 5 © BR 390419 - 5 . 24e| BR, 3945 - 9 . 17 45’;/n 3
G A . 115387 37 " 30| BR ~ 9330 5 .25 | BR . 231085 7 *3  BR 390447 -~53 6 BR ' 393456 11 37 55~ .3
<A 11538 ., 9B ¢ - BR 93704, 17 - - 4 BR - 231068 . 19 4 BR 39048 < 53 g BR 393474 g '6 7 >
: A .- 1538 - 398" -29-1 BR. ;93723 | 5 34 BR 231058 19~ 5 -“pr 390449 53 . 7 BR  393474. 1 - 18 /55 4 ’
C A 24509, 47 17 | 'BR" - 93723. - 7 0 BR- 260374 47 3. - BR- 390480, 53 8 C 10292 29 12 29 28
... A . 24500 /_ 49 _ 9 BR . 9377 53 - 10 BR  260884. © 19 .. 11" . gp 39045 53 6 .{ C 10857~ 13 5 29B 19
A 27521 - 37 - 19 | BR ., 93776 5 = -3¢ | .BR 260933 5 31 Br 390485 £3 s 1 ¢ 10678 . 17, - 30 1 28
A T 27521 ; C.3eB- "L-19 [ BR. 211682 . 17 32 BR 260971 .19 ¢ 2 BR 390840 £ 1 o 10836 51 ~.4 o8 B
y A- 27795 1 . 19 " 20| BR- 211689 5. 32 BR -261038. 5° . 8  pg . agoees 19 .' 3 c 10836 ° 55 4 298 1
Ay 2198 0 9 -.021 ] BR 211712 e 4B 16 | BR 261085 & 22 BR - 390662 9,7 a ¢ e 37 35 39 11
» A_ .27801,' ; 31 - ."‘ 21 " g,BR‘ 211712 17 17. BR 261116 16 ) dq3 BR . 390684 . 15 ) C "‘111&3 393 33‘ 29 13 e
A 30586 /37 - 2| BR: 211778 5 8 | BR 261116 17 22 BR " 390684 17 23 C 1186 - 37 . 45 "2
' A.’" 30586.7 39B " 2. BR™ 211954 17 © 4 BR 261117 . 17 . 33  pp .- aggaq 13 % ¢ 11186 37 28 - o9 &
N A '3088T" /- 29 .. 9 | BR 212286 '5 38 BR® 261128 -- 19 2 pp 390837 51 -5 }. ¢C 11166~ 398 o7 4
A 30881 45 10 ] BR 220680 - 9 25 BR® 261269 . 47 | 18" pg 3gnmas . g " g ¢ 11167 3. o 12
i .. A 3081 . 298 , ‘9| BR 220880 . 19 7 | BR 261268 - 49 16" " BR  agpmaz- 8- - 20 . 1mer . 2% 2 13
. R A L3181 37 37 BR. _220865 - 9 3 BR %, 261269 55 19, BR 390990 . » 53 7 c 11167 ‘39B. 4 35 ] ‘
. A 32181 ° 398 35, { BR 220865 © 11 3 BR *. 261306 - 19 3 BR 39121 " 18 9 c - 197 498 - 25 " 59 12
A, 37247 41 28+ BR 221535 19 "N BR 270382 15 34 Br 0 oag91m  17 0 13 ¢ 1172 a3 7 e 13
! - A 5 52549 41 15 BR . 221535 19 ’ 12 BR . 270382 17 - 28 BR 39131 3 17 1 : [ 11173 - 43 3 49 - 13 - .
- BR ' .26018 . 47 ' 2| BR,/ 221596 7 ..29 BR 270511 17 21 BR 391408 5 - 4o c 11187 43 2% 35 5 ."
R "BR . 7 26157 15 4| -BR/ . 221760 19 ° .. 1 | BR 270528 13 13 . BR 391406 7, 5 cC-© 11191 37 .44 - 29 . 88
_ ‘BR j 26157 = 17 .. - 6. - BR « 221798 © 9 . 9 BR - 270539‘ ! 13 . 16‘ . BR . 391461 51 2 C . 11193 4”3 "o 43 35 "
'BR® -26828 -5 . 30 BR 221798 - 11 9 BR 270824 13 7 " BR 391481 53 - 2 c 11195 43 3 3D 79
e ~“BR . 26828 7 . 28 BR .- 221885 ~ .17 -2 .}t .BR 270824 17 -14 BR - 391461 . 53 ) C 11205 a7 - 1 41 10 . .
"+, ' BR. ‘ ) 27590 . 17 3 /"BR. - 221907 9 115 BR 280005' 5. 41 L BR 391461 53R 3 C 11206 43 2/9 31 ‘ - 8 . o
© BR 27750 - - 5 - 13-{/BR: 221907 _ 11 15 BR .280111° - 13 BR 391507 @ 47 6 C . 11205 8 18 3B 14 /
o BR | 27803 5 "23 |/ BR T 221988 17 - 15 BR 292260 . & -. 26  gr 391507 . 49 s | ¢ 2. - S 35 23
| S BR  .27803 7 64 BR- 221995 ° 15. 189 BR . 292681, 15 2 ..BR , 391507 55 .6 c ' 11529 13/ 18 49 4 _
. "~ BR ,° 61760 7 17/ - BR 221995 .17 T . 20 BR 292681 . 7 - 5 BR . 3091512 15 15 |: ¢ 11545 13/ 19 13 . 5 et
' BR . 85704 47 /4 ]. BR . 222010 17 12 BR |, - 294628 47 . 1 BR 391584 53 5 ¢ 11906 - 298’ 5 45 6
e BR 65908 0 . B /"29 ~ BR - 222014 15 21". "BR" 2953%0 . ‘5 . 17 BR ' 391585 53 *q C - 11942 41/ 20 31 n
: oo . BR . 65906 . - 7 / 27 |- BR- 222014 17 , 22 ‘BR 4 295841 LN 5 17 BR . 391607 53 5 C 12093 4'_,1 - 35 20
o - . BR 66068 19 /14 BR ° “222027 Lt 17 26 BR 295962’ ‘5 3 BR ., 591669 * 5 . 16 C. 12110 . 29 2. 31 12 -
LT . BR . 66088, « 19 / 15 | BR 22314 . 5 21 BR 295963 5 M Br 360 - 5. - 16 cC - 12975, /27 . 20 35 21
' - BR. 66538,  ° 9 '/ 14.| BR 22217 . 47 9" | BR 298303 °. 19 . 6 BR- 391671 - & 16 e 1297 /29 . 8 B, 1
_—  "BR 66538 . 117 14 L BR 2211T 9 ¢ 23 BR,."298614- °~ 65 ° 18 pgp 391672 . 5 . 16 C- 12975 / 25 42 a 6
b » .. BRT 6654 . 190 . 17 | "BR 22263 © 17 . 3 | &R /29968 g - 8 BR 391673 5 5. | C 12975 '/ 29B '8 13" 1
' -- .+ BR 66554 A9 . ¥ | BR 222351, © 5 . -33e |"BR: 5208068 11 8 BR 391674 . 5. 15 C 13012/ . 36 - 11 45 21
BR 66768 5, .6 |..-BR - 222450 19 8 | BE5¥299061 47 BR - 391675 5 . 18- c 13108/ . 29 7 4t - 14 ,
| -, BR_Beve8 ' .7 15| BR 240 - 19 10 | BRT. 200618 . 18 R 391676 . 5 15 1 ¢ -13106 298 7. | 13 10
o " BR 7 68546 5+ 7| BR 561 ¢ .9 12 gn . 299096 . 17 19 - BR. 391705 51 7 c . 1387 29 1 - 35 15
il \ R ~ ' BR 92284 . 9. 7 F BR . 227561 11 *12._|.BR 299500 12 - ° 18 ‘BR " 391706 - 51 10 C. 14080 - BT MU e 41 2 - _
- - .0 BR ..9284. 11 , 7 BR 222562 ' 9. ° 13 7| /BR . 299500 19 19 BR" 391733 19 5 C 14060 55 1 a1 .17
e T .. BR = @258 ° .5, . 22° BR 222862 L I 13 .|/ BR 299577 5 BR* 391733 . 19 6 c 14201 27 - .19 49 9
s .. .. BR'.. 83217 "5 . 7 35 BR . 222636 ° 5 33 BR - 299707 - 15 - 17 pgp 39183 9 1 c 14304 . &1 5 - 4 L3
e -+BR % ..83323 . 13 15 BR. , 222830 5 36 /|.BR 29707 17 . 18  gr 293061 51 - 3 |[-c . 4z . 61 . a1 a
™ R V-BR -7 93323 J5- - 28 BR -"230759 _. 19 ' B/ | BR. ,_ 299740 15, 7237 . BR 392134 . 9 3. C - 14525 49 3 aM 24
L . +.BR 83357 .15 R 10 "BR 230898 15 - 7’ BR 299740 . . 17 24 BR 397548 5 10 - ¢ .0 14534 . 2§ a4 25 .
! e M BR - 93367°. 17 -1 BR = 23089 A7 1. BR - 299852 15 " BR 392718 5 18 L 14537° 61 2 39 93
= C .., BRT ;934397 - 15 - - .3 | BR 230927 5. 5 | BR -'299852 17 . 31 S ST : - - , )
- SATTE VT BRov (93499 T 17 8 ). BR- 230932 15, 24 | BR - 390233 .47 19, - SR . -

- ] .
“ " ‘ N . o - -

S . )
. - .
= . .g" ; - 5 . . . Lo - k . . . *
T . K . ; . . s L B - . 3 . . - R ks . .

’




- - NUMERICAL INDEX
PART . PAGE  REF.  .PART PAGE ' REF. PART | PAGE _ REF. .
NO. NO. NO. NO. NO. NO.. NO. NO.  NoO.
C 15618 3D ° 81 C 17763 55 9 C 19071 33 33
c - 15677 31 15 C 17866 35 16 .| C 19072 B o2
.C .. 15704 51. . 9 c 17921 51 3 c 19073 . 21 6
T C 15704 55 g [.co. 17821 55 3 c 18103 31 . 6
C . 15780 37 34 c 18015 27 - 3 1 ¢ 19197 -, 35 &
C 15780 398 o 32 c ° ' os017 27 21 ¢ 9112 23 17
c 15786 - 43 8 C 18182 47 212 c w7 230 17
c 15787 43 - 9 C 18182 55 12 c . 19118 25, .5
‘c- - 15788 43 1 C 18185 47.. 1 C © 1917 145 25
c * 15794 39 59 {' C 18186 - 57 4 c - 19172 49 2
C 1579 39D 55 C 18186 59 4 c 19222 61 4
c 15801 43, 28 C 18197 47 1 C 19246 51 . 20
C .- 15802 .43 27 C. 18197 49 1 c. 19246 55 © 20
c 15803 43 -,20 4 -cC 18197 55 1 ¢ 19254 51 2
C 16804 43 22 |- ¢ 18203 a7 - 10 C 19254 55 2
. C 15807 43 B S ¢ . 18203 55 10 € 19287 37 -1
C 15807 . 43 21 C 18204 . 51 7 c. 19297- 398 1
[ 15808 43 T2 ol 18204 55 7 C 19299 37 3
C 15811 43" 6 C 18207 41 1 C . 19299, 398 -3
o 15812 - . 43 5 | C 18208 41 6. | C 19300 - 37 6
C 15813 43 15 C 18210 ~ 41 .18 C 19300 398 6
. C 15814 43 18 C 18233 41 38 Cc '~ 18301 . 37 4
c 15815 43 . 23| C 18468 35 2 1 cC 19301 398 4
C " 15816 43 24 C 18479 23 1 Cy. 19302 37 .. b
C .. 16005 43 c - 18621 45 1 C 19302 - 398 5
" C 16005 43 16 c 18626 29 18 | C 19303 377
C = 16006 43 - 17 |. C - = 18626 298 .13 C 19303 "~ 398 7
. C 16007 43 1971 C., 18634 3. -17 | € 19304 37 8,
C 16009 - - 43 30 c 18634 33 1 C 19304 398 8
c 16245 27 1 c 18664 23 -3 c 19305 37 9
c 16714 - 45 14 G 18675 a7, 36 c 19305 398 ' 9
-C 16724 29 3 C 186756 - 39B 34 C 19306 . 37 10
c 16739 35 37| ¢ 18677 47 15 C + 19307 37 - 13
C 16745 45 U c 18677 55 2 c 19307 *39B }3
c 16752 21 3 | C 18681 31 1- | € 19308 37 2
o 16752, .. 35 18 C 18695 31 3 ¢ 19308 398 * 12
C 16945 27 1 C 18695 - 35 17 c 19309 37 - 14
C 16946 29 2 Cc 18702 25 .9 C. 7 19308 398 14
C’ 16948 29 17 C 18316 47 8 C 19310 37 15
C 17038 23 18 |*C 18816 55 ¢ 8 ¢ 19310 . 398 15
C 17106 27 18 C 18837 4 - 2 c 19311~ 37 16
C 17108 45 13 C - 18839 41 35 c 19311 - 398 16
C 17164 31. 24 C 18915 45 5 cr . 183 37 7
c 17164 35 - 5 C 18966 33 19 C- "19312. 398 17
C 17203 35 13 C 19012 21 1 C 19312 39D 58 .
- C 17204 35 ) C 19015 45 19 ¢ 19315 . _37 21,
C 17207 35 12+ c 19020 23 1 C - 19316 37 22
c - 17211 35 13 .| C. 19033 ' 31 25 c- 19316 398 22
c 17213 31- 4 |-cC - 19034 31 1 c- w7, % 23
C 17213 33. 6 C 19034 33 .22 c 19319 37 .27
C . -17213 .35 8 C- 19035 31 10 c - 198319 398 26
C 17231 41 - 20 ol 19035 33 23 ¢ 19320 37 31
C. 17234 41 32 C - 19044 49 1 C 19320~ 398 30
C. 17410 35 16 ¢ . . 19085 56, 1 C 19321 37. - 32
c - 17426 51 2 C - . 19066 31 6 C 19321 398 31
C 17426 55 2 C . 19068 33 36 C 19324 37 39
C 17622 33 16 - C - 19069 23 12 C 19324 398 37
C 17763 47 9 |l ¢ 31 1 o 19326 37

42

*

NUMERICAL INDEX

-

+

65
PART PAGE ‘REF. PART PAGE REF. PART , ~ PAGE REF.
NO. NO. - NO. . NO. NO, NO. . NO. NO. NO.
C 19326 39B 40 C L19521- > 85 19 C . 25250 33 2
c . 19327 7 A C 19624 41 27 C 25253 .33 1
C 19327 © 3398~ 39 | cC 19641 27 17 §.C 25259 33
C 19328 - ° 37 . C 19866 31 2 C 25465 23 1.
o 19328 37 . 43| c . 20028 31, 2 - C 25468 21 Lo
S C . 19328 398 c - 20053 33 3 Ro 25489 © 17 7
C 19328 398 41 c + 20185 45"  ° 3 C 25471 21 4
C 19329 . 37 45 C .20475 45 28 C 25472 2% 5 .
C 19330 . 37 45 C 215817 - 21 9 C . 25500 17 10
C 19330 398 43-1 C. 21559 ' 31 3 C 25558 49 10
C 19331 37 47 ] C - 21560 31 32 o 25559 49 5
c 19331 BB 44 | C 21576 37 0 1 c’ 25590 - 23 1
C 19332 37 48 | C 21576 3B-" M c - 25701, = 17 .8
C 19332 39B 45 C 21631-+ 33 10 C 25709 5 12
o 19333 . 37 49 G 21632 33 11 C. 25708 . .7 -2
C . 19334 37 8 |, C- 21634.. - 47 2 c - 25710 7 3.
C. 19335 37, 51 C 21634 49 2 |.c 2571 7 4.
C 19336 39 52 C 21634 55 16 C 25712 7 8
C 19337 39 53 “C’ 21942 45 15 ¢ 25713 7.8
(@ 19338 39 54 C 22571 . . B1 .C 25714 7 .8
c 19338 _ . 39D 50 C 22571 . 61 1 c 28715, 7 )
C 19339 " -39 B5 c 22573 61 6 C 25716 7 12
C 19339 38D . - 51 " C * 23248 51 25 C 25717 7 13
C 19340 39 56 C 23456 - 33 6 C 25718 7 14 -
C - 19340 30 - 52 C . 23514 41 37 C 25719 T 11, 1
C 19341 39 57 -] C 23535 . 31 5.1 C 25720 7 18
C. 19341 3. 53.| C 23535 33 15 | Cc* 25721 7 18
C ™ 19342 39 58 /| C 23535 45 17 C 25722 7 - 18
c - 19342 39D - 54 C 23757 45 33 C 25723 7 ... 18
C 19343 39°, 60 . c 23758 45 718 C 25724 ~7 19
C 19343 390 56 c 23818 . 45 41 c 25725 -7 19
c 19344 39 63 c 24024 45 c 25726° 7. 19
C 19345 39 64 C 24069 51 24 - 25727 7 19
» 19345 38D 57 c- 24145 a7 .16 | C 265728 7 20 .
C - 19346 39 - 65 c 24145 49 8 c 25729 7 21
C 19347 .- 39. 66 C 24329 9 1 | C + 25730 7 .21
C 19347~ . :38D 59 C 24329, 1 1’| ¢ 25731 7 22
C 19348 39 68 -C - 24429 29 r | C 25732 7. 23
C 19348 38D 61 C. 24431 29 6 C 25733 7 24
C 19349 39 70 C - 24595 39 94 | C 25734 7 25
C 19349 39D 83 C 24595 33D 82 C 25735 7 - 26
c 19350 3 0 7 |- C 24659 5 ° 26 | C 25736 7 30
C 19351 39 77 c 24800 49 12 c 25737 7 31
C 19353 39, 79 c ', 24814 49 4- | ¢ 25738 15 1.
C 19353 ° 39D 70 | ¢ 24856 © 49 - . 11 C . 25740 13 . 8-
C 19354 39 80" C 24857 49 10 | C° 25742 15 13
C . 19354 39D 7 . C 24858 49 15 C. 25743 16 14
C 19355 - 39 “ 81 c 24859 4 .5 C 25744 .18- A
C > 19355 39D 72 C 24859 49 B C 25745 15 26
C 19356 39 82. C 24859 55 5 C. . 25746 7 32 .
S C . 19367 © -39 83 o 25076 - 61 . 3 C 25747 “19 g .
- C 19357 39D 74 € 25078. - 49 -2 C 25750 11 5
C 19358 39. . 84 C 25113 33 38| C 25751 7 33
C 19358 . 3D 75 C 25232 45 38 C 25752 7 35
c 19389 39 86 c 25233 45 -4 |.c 25753 47 11.
C 19359 390 77 C 25234~ + 45 39 c 25754 47 15 -
C 19453 - 55 . 15' C 25243 49 17 c 25756 47 13
C. 19521 51° 19 C 25249 31«1 c 26757 7 :




NUMERICAL INDEX

41 3N

X ~ . NUMERICAL INDEX 67
PART . PAGE REF PART - PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. - PART PAGE "REF.
NO. ‘NO. NO. NO. ) NO. NO. NO. NO. NO. NO. NO. NO. NO. . NO. NO. NO. .- NO. NO.
C 25758 15 31 |.¢ 27211 89 5 |. 8- 412 39D 65 .  113- 257 33 17 131- "~ 176 21- 3 182- 87 15 .4

. C 25756 15 3 | © 27220 23 25 83- 420 38 71 114- 8 33 40 131- 176 31 4 182- 87 17 - 9

- C 25760 15 32 C 27236 5 42 83- 420 . 39D 64 126- 13 31 8 131- 176 31 o7 182- .87 19 13
C 25761 47 12 C 27236 7 17 92- .4 43 14 - 126 “13 33 38 131- 176 33 .30 182- 87 19 . 14
C 25762 5. 35 c 27238 7 10 | -92- 5. 39 74 " 126- 13 39 87 131- 176 35 1 182- 209 13 3
c 25763 19 23 c ' 27239 17 "5 M- . 2 19 6 128 " 13 39D 78 131- 176 35 18 182- 516 23 ° 23
C 25764 15" 36 c 27240 15 14, 111- 2 19 8 126- 16 27 6 131- 176 45 . 43 182-- | 523 51 21

ol 25765° 13 9 C 27241 19 1" 111- 108 51 13 126 % 35 ‘2 131- 629 81 1 182- °7 523 55 21
C _ 25827 7 1 1. C 27242 19 2 111- 108 - B5° 13 126 19 29 7 I 131 911 .. 11, g 182~ ° B89-- 651 ; 32
C - 26021 29 5 C 27243 17 .33 11- 202 27 8 126 21 - 29 7 131- 911 39 . 90 182- 581 33 7
C 26022 45 1 .c 27244 - 15 26 111- 202 - 51 11 126 109 4.~ 75 | 131+ 911 390 B8O | 182- - 581 45 12-

. C 26034 29 31 ¢ 27253 9 28 111- . 202 55 * 11 129- 13 51 28 | 13-, 1113 27 2° | 187 484 55 6
C 26034  29B 3 C 27253 11 18- | 111- 330 33 200 129 16 o - 16 431- " 1180 21 8 | 187- 996 43 . 33.
C 26035 29 2 C 27254 17 19 111- 534 1 4 - 129 16 19, 17 131- 1181 29 30 | 187- 1036 23 18

. C - 26037 T -9 17 C . 27255 7. 3 13- 1. 17 1 -129- 17 19 7 131- 1181 33 18 187- 104 9 27
C 26039° 27 12 C 27266 . 49 - 18 13- 2 41 9 129- 17 19 9 131- 1181 35 7 .| 187- 7 041 7 - 8
o 26041 31 20 ¢- 277 19 - 3 13- - 3 21, -7 129 17 " 51 31 131- 1181 M 21 | 187- 1041 19" 12
C 26043 31 i C 27257 19 "4 113- 4 23 13 7 129- 37 51 18 131- 1181 45 16 187- 1041 a7 10
C. 26051 29 1 C- 27258 53B- . 6 113- 15 43 13 129- 37 55 18 131- 1181 29B_ 21 187- 1041 47 14

‘C " 26051 298 .| c. 27259 " 53B 2 13- 17 39 * 85 129- 77 51 23" 131- . 1331 29" 19 187- 1328 47 20
C 26111 - 39B 10 [|~C 27260- - 53B "1 113- 17 39D 76 . 129- 77 55 23 131- 1331 298 14 187- 1328 - 49 19
C _ 26112 . 398 21 o 27262  53B - 5 113 102 11 g 129,, " 101 23 15 132- 26 31 10 187- 1328 - 55 18
C 26113 3B -23 | C - 27263 53B 7 113- 102 25 6 129- 101 51 14 132- 26 35, 10 187- 1334 13 11
c 26114 "398 42 c 27264 . 49 14 13- 102 231 5 .. 129- 101 "85 14 'l 132 26 41 34 187- 1334 61 2

- C 26115, 398 46 c 27264 .. 53B ‘ 13- - 102 31 26 129- 102 ;21 5 "1 132- 46 . 3 14 187-, 1508 t.5 39
o 26116 BB 477 | C 27266 15 39 113 102 35’ 5  °129-° 102 23 .7 | 132 46 45 20 1187 1508 7 7
C 26117 . 398 48, C. 27267 - 15 <384 13- 102 .35 17 129- 102 25 8 | 132 . 310 3 14 187- 1510 15, 37-
C 26118 3¥D 49 c 27268 15 25 113- 102 45 - 27 129- 102 27 10 132- 310 31 29 187- 1510- 17, . 27
C 26119 39D 83 o 27268, 9 30| 13- 102 49 5. 129 102 31 13 132- 310 33 5 187- 1510 18 13 -
c 26120 39D 84 C 27269 11 20 | 113- 103 21 6 129- 102 31 17 1322 310 - 35 12 187- 1510 19 - 22
c 26121, 33D 67 C 7 27270 "9 29 13- 103 23 5 129- 102 33 27 132- 3t 29 10 187- - 1908 51, 6
c 26122 39D 68 -| ¢ - 27270 1M ° 19 13- 103 27 ;15 129- 102. 35 7 |--132- 311 298 10 192- . 13 51 29
c 26123 3D 73 Coo 27273 11 5 113- 103 29 10.° 129- 102 35 20 132- 330 33" 13 192- 18 55 17
C 26142 61 5 .D.. . 8344 . 45 4 " 13- 7103 29 22 129- . 102 43 37 136- 103 19 19 192- 19, 17 12
C 26193 23 2 "F 19833 ° " 43 10- 113- 103 31 9 . 129- - . 102 - 45 24 136- 103 18 20 192- “19. 2 10
C - 26197 S, 1 F . 53650 39 67 113- 103. .33 24~ , 129- 102 " 48 7 *138- . 51 41 13 192- 18 23 14
c 26198 11 2 F. 53650 43 32 113- 103 39 91 129- 102 51 12 138- 92. 31 15 192- . 19 41 8
C 26199 - 3 F 53650 "39D. 60 113~ 104 39 73 129- * 102 55 . 12 138- 92 35- 15 192- 19 51 5
C 26214 ‘25 1 G 10450 39 89 13- 104 39 22 - 129- 103 23 10 138- 02 49 .8 192- 20 11 10
ol 26216 59 17 G - 10450 ., 39D 62" 13- . 104 Jap 66 ' 129- 103 . 3N 20 138- 7 37 20 192-, .., 20 21 4
C 26252 59 3 G 46176 38 78 - | 113- 1710 21 .2 129- © 103 33 g 138- 97 39B 20 192- 20 23 6
c 26267 23 4 G 46176 38D 69 113- 118 33 3 129 103 41 " 36 138-. 143 27 23 192- 20 25 7

C .26268 23 4 H 336040 3. 67| 113 122 25 - 3 129- 103. 45 3t 138- 251 15 6 192- _ 20 277 9
c 26325 . 27 3 L~ 32763 31 18 | 13- 138 17 9 129~ 105 1 7 138- 251 17 10 | 192- 20 29 -9

L 26328 27 5.1 .L 32763 35 o 9" 113 205 .45 45 129- 22 31" 30 138- - 2033 298 4 192- 20 - .29 21
C 26332, .29 “26 R , 15380 33° 14 |-13- 208 23 21 128-- 122 55 15 138- 2040 29, 4, | 192 .20 31 2
c'.  26332. . 29B 7.1 T 25070 31 ~2 .13 206 43 40 128- © 182 51 15 138 2040 29 23 192- ‘20 3 16
c - 26333 129 27 T~ 25070 33 .34 113- 206 45 7 . 129- 163 29 24 138- 2054 . 49 10 192- 20 a3 26
c 26333 208 18 T 25070 35 24 13- 207 2 8 "128- 163 298 15 163- . 4 19 10° 192- 20 - 35 8,
C 26345 45 . 26 T 33865 29. . 20 -~ | 13- 207 29 10 129- 166 29 15 }@3 4 - 19 21 192- 20 35 19
g ‘ %22; 13 26 ot - | 13- 209 29 3= 129- 289 29 ... 2% - - 543 21 2 13%— :223 33 gg

: 113- 209 298 2 129 .+ 298 16. 175- 415 45 22 192-

C 26358 15 HARDWARE CODE NUMBERS .*| 443 213 45 11 .ﬁzg- §?§ ‘29 -16 - |+ 178 g8s8. - 31 - 28 192- 20 45 23

.C 26370 ° 29B 12. I ‘ 113- 219 35 4 ., 129- 504 13 ° .4 178- 858 33 3B .| 192 20 49 6
C 26371 298 2 41- 24 18 12 113- 233 29 29 .129- 642 51 ° 10 178- 858 .~ 35 3 192- 20 “Bb 16
c 26507 17 13 41- 24 17 2 13- 233 . 3 3 129 642 65 0. 178: . 858 35 " 21 192- 21- 23 9
¢ - 26525 49 20 83- 46 33 37 113-- 233 . 29B 20 w 67 ... 23 24 178 858 41 26 192- 21 2 9.
C -26934 59 5 | 83 412 © 39 72 113- -241 41 11 131- 165 1 182- 51 27 192- 21 31 19




68 - NUMERICAL INDEX
_ * PART PAGE  REF. PART PAGE REF. PART ° PAGE REF.
NO. NO. NO. NO. NO. NO. NO. . NO. NO.
192- L 21, 33 8 219- 404 29 6 -
192- 21 33 21 219 ' 404 . 29B "B
192- 21 41 12 21- 13 7 11 -
- 192- 21 43 39 221- 1013 5 8 ~
192- 21 45 8 221- 7 1013 - 43 34
192- 23 11 6 223- ¥ 47 6 X
- 192- 23, 29 14 223- - 34 55 6 ,
. 193- 25 19° 15 321- . 1423 57 10
193- 25 19 16 321- « 2472.° 57 1
. 193- 23 .51 - 16 .321- 2473 57 C 2 -
193-, 53 - 41 23 "321- . . 2474 " 57 6
193- 70 51+ 30 | 321- 2475 57 7 "
. 193 70 - 55 -5 321- 2476 57 3
I 193- 88 * 51 - 17 - 321- 2477 - 57 8 .
T . 195- 102 21 12 321- 2484 61 . .
195- 103 33 - 32 321- 2574 - B9 7
195- : 104 33 - -4 321- 3266 57 )
195- 104 35 6 .| 321- 3256 59 8 - .
195- 104 43 -~ 38 | . 321 3909 59 8
195- 104 45 g 321- . 4148 59" 9 .
195-- . 513 5F 8 321- 4154 ' 59 10 .
195- 513 55 8 321- . 4159 . 59 2
195- " 518 33 12 ] 321 4160 59 1
195- 520 - 21 a1 321- 4733 59 6
195- 521 7 16 321- 4754 61 -
195- 521 31 . 8 321- 4756 59 A
195- 521 31 27 321- - 4758 59 3.
- A188- 521 33 25 " 3217 5040 .59 15 ,
o © o 185- 521 35 19 | 321 5096 59 13 : .
R 195- 521" 41 33 3217, 5097 59 14 ‘
: 5- 521 45 28| 321-° 5098 59 11
195- . B21 49 1t | 32%-e 5099 59 12
1957 B2 45 3B | 8210 6011 59 16 .
195 525 21 7 321- 6324 59 8,
195-, 525 0. 31 18 |-..363- 406 23 2
195-- 525 . 35 10 :
195- 529 33 41
195- 53 1N -5
v 195- 533 3 23
195- 533 . 45 36
.. 195- 541 27 22 ' .
oo. 1957 7 541 31 13
195- * 541 35 22
* 195- 545 29 1
“195- 2012 a1 7
195- 2021 29 8
195- 2069 27 11 .
" . 195- 2175 29 8. - -

211-

~Ingers

o

e

N

-
Cl

L]

. , . . -
- - - »'
- - N
. ’
- .
.- . .
. - _— .
. . ’ . s S
» . .
. - e | -
R - . N
- S0 7 -
. , -
" 1
o R

oll Equipment Co., Inc.

.

[y

I}
:

Ry




